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IHCTPYKIIIA
A MEAWYHOTO 3aCTOCYBAaHHA JIIKAPCHLKOI0 32¢00y

Indopmanis As KopHCTYBAYA
I'pacycrexk, po3umH AJ1st iH’ €Ki, M0 6 MJI y MonepeJHL0 HAIOBHEHOMY IIITPHITi
nergijarpacruMom

V [lauuii JHikapchKuil 3aci® mijuiarae JOAATKOBOMY MOHITOpHHTY. lle m03BOMHTE DIBHAKO
inenTudikysary HOBy imdopmariiro 3 6e3mexu. Bu Moxere JONOMOITH, MOBIZOMHUBUIIM PO OyIb-
aki To6iyHi peakiii, ski MOXYTh BUHHKHYTH. [{MBITBCA KiHEI®B po3AuTy 4, mo6 AisHaTHCA, K
IOBIJIOMHTH TIpO ITOOIYHI peaxdii.

VEeaxHo npouynTaiite Bech inGopManiiiHuii THCTOK, HepHI Hi’k MOYATH 3aCTOCOBYBATH JAaHMI
JiKapchKHUi 3aci6, OCKUILKY BiH MiCTUTH BaskINBY A1 Bac indgopmaniro.
e 30epexiTh AaHmit iHGopMaliiHuit mrcTok. MoXXTuBO, BaM HOBEIETHCA IIPOUUTATH HOTO 11E
pas.
e JSkuro v Bac € momaTKOBI 3amMTaHHA, 3BEPHITHCS IO CBOrO Jikaps, ¢apmaneBTra abo
MEZICECTPH.
e Jlanwmii ymikapcekuit 3aci6 mpusHayeno mumre a1a Bac. He mepenapatite #oro immmum. Ile
MOXKe 3alIKOJAUTH 1M, HaBITh SKIIO IXHI 03HAKHM XBOPOOHM Taki X, sk 1 y Bac.
o JSkmo y Bac Bunmkiu 6yap-saKki o0IdHI edeKTH, 3BEPHITHCSA IO CBOTO Jikaps, dapManeBTa
abo wmencectpu. lle BrrOYae Oymb-ki MOXNHBI mMoOIYHI peakuii, He 3a3HayeHl B Iii
iHcTpyKuii. Jus. po3ain 4.

Illo Bu 3HaiieTe y nanomMy ingopManiiiHoMy JIHCTKY

[To Taxe I'pacycrek i 11 90T0 HOro 3aCTOCOBYIOTh
o nmotpibHO 3HATH IIEpex 3aCTOCYBAaHHAM I pacycTeka
STk 3actocoByBaru I'pacycrex

Mol mo6idHi peakmii

Sk 36epiratu I'pacycrex

BMicT ynakoBKy Ta iHIIY iHGOpMAILiI0

iy B S e

1. IITo Taxe I'pacycrek i Anst 4oro ioro 3aCTOCOBYHThH
I'pacycTek mpU3HAYEHUH U TIKyBaHHS JOPOCIIHX BIKOM BiJ 18 poKiB.

I'pacycrex wMicTuts aitody pedoBuHy mnerdinrpactum. Ilerdinrpactum - ne O6inok, SAKUH
BUpOOILETECA 3a JomoMororo GiotexHooril B 6aktepiix E. coli. Big HanexwuTh X0 Tpymd OLIKIB,
AKi Ha3MBArOTHCSA IHUTOKIHAMH, 1 QYK€ CXOXHH Ha MPUPONHHH OINOK (KOITOHIECTHM:

(baxTop rpaHyIOUUTIB), IKUH BUPOOIIA€ BIACHUH OpraHI3M.
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I'pacycTek BUKOPHUCTOBYETBHCS MJIsI CKOPOYEHHS TPUBAIOCTI HEHTpomeHil (HH
neikonuTis) 1 mosBy ¢ebpunpHOi HeHTpomeHii (HU3BKOI KUIBKOCTI JIEHKOIUTIB
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AKa MOXe OyTH CNPHYHMHEHA 3aCTOCYBaHHAM IIUTOTOKCHYHOI XiMioTepamii (ikapcpki 3acobu, mo
PYWHYIOTh MIBHAKO 3pOCTaroyl KIITHHH). JIEHKOUMTH BaXKTHBI, OCKINBKH BOHHU JOMOMAararTh
opranismy 6opoTucs 3 iHQekmiero. i XIITHHH AyXe 9yDINBI IO BIUIMBY XiMIOTEpallii, [0 MOXe
IIPA3BECTH A0 3MEHIICHHS KUIBKOCTI OUX KIIITHH y BAllIOMY OpraHi3Mi. SIKIMO NeHKOUXTH HaIaroTh
JI0 HU3BKOIO DIBHA, B OpTaHi3Mi iX Moxe OYyTH HEeIOCTaTHBO UL GOpoThOM 3 OakTepisMu, 1y Bac
Mo>xe OyTH HMiABUINEHUH pU3HK 1HQIKYBaHH.
Bam nikap npusHaduB Bam I'pacycrek, mo6 crumymioBaTH Bain KiCTKOBUE MO30K (4acTHHA
KICTKH, 5IKa BUPOOJIi€ KIITUHY KPOBi) BUPOONATH Oiiblle JICHKOUMTIB, AKi JOIOMAralOTh BAIIOMY
oprasizmMy 60poTHCs 3 IHPEKIIIEN.
2. IIlo noTpidHo 3HATH Mepes 3acTocyBaHHAM I'pacycTeka
He Bukopucropyiite I'pacycrex

e sxmo y Bac aneprii Ha nerdinrpacrum, Ginrpactum, 6inku, noxigaHi Big E. coli, abo 6yas-

AKi iHIi CKJIaZI0Bi JaHAro JIikapchkoro 3acoly (mepepaxoBaHi B po3zii 6).
IonepenaenHs Ta 3an00ixKHi 3ax0qu
IloroeopiTe 31 cBOiM IikapeM, ¢apMmaneBToM ab0 MeACecTpol, MEepHI HiX 3aCTOCOBYBATH
I'pacycrex:

e sxmio By BimuyBaeTe anepriudy peaxiliio, BKIOYAIOUU CIaOKIiCTh, MANIHHs apTepialbHOro
THUCKY, YTPYIHEHE OUXaHHA, HaOpsak obmuuus (aHadinakcis), HOYEPBOHIHHA Ta TiMEpeMis,
BHUCHIIAHH: Ha MIKIpi Ta JUISHKY WIKIPH, IO CBEPOIIATS.

e sxmIo Bu BiAdyBaeTe KallleNs, THXOMaHKy Ta yTpyAHeHe auxanHs. 1le Moxe 6yTH 03HAKOO
rocTporo pecriparopHoro gucrpec-cuuapomy (I'PJIC).

e gxuIo y Bac € Oynp-siki 3 HaBeeHUX HIDKYe NOGIYHUX peakuid abo KoMOiHAIlS HACTYIHHUX
NMOOIYHKX PEeaKIiii:

- IIPUITYXJIICTh a0 IPUITYXIIiCTh, KA MOXKe OyTH IOB’S3aHa 3 MEHII YaCTHM BHIUIEHHSM
BOJIY, YTPYOHEHHM IMXAaHHAM, 3IyTTAM >KHBOTA Ta BIJYYTTAM IOBHOTH, a TAKOX 3arajlbHUM
BITYYTTAM BTOMH.
Ile MoXyTe OYyTH CHMITOMH CTaHy IiJ HA3BOIO «CHHAPOM KAMUIIPHOTO BUTOKY», AKHI
CIPHYMHAE BUTIK KPOB1 3 MAJTMX KPOBOHOCHHUX CY[IUH Y Ballle TiNO (IUB. po3din 4).

e Sxmo Bu BimuyBaere 6inp y BEpXHil YacTHHI HUBOTA 37iBa abo OLIb y KiHUMKY Iieya. Ie
MO’K€ CBIJUUTH IPO IPOOIEMH 3 CENE3IHKO0 (CIUICHOMETaIs).

e JSxmo y Bac HemoznasHo Gyna cepiio3na nerenesa iHQekis (IIHEBMOHIS), piIMHA B JIEreHAX
(Habpsk JereHiB), 3amaneHHs JereHiB (iHTepcTuiiaibHa XxBOpoOa JsereHiB) abo
HEHOPMAaJIbHUH pPEeHTIreH IrpyAuoi KITKA (1HQUIETpaLis JIETCHIB).

e xmo Bu 3naeTe npo Oyab-sKi 3MIHH KUTBKOCTI KPOB'IHUX TiTEIb (HAMPUKIA, 30UIBIIEHHSA
NEUKOIMTIB ab0 aHeMis) abo 3HFDKEHHS KITBKOCTI TPOMOOLHWTIB, IO 3HUXKYE 3MATHICTEH
BamIOl KPOBI1 O 3ropTaHHs (TpoMOonuroneHis). Bam nikap Moxe 3aXO0TITH OLIBII PETENLHO
CTEXUTH 32 Bamu.

o JSxmo y Bac ceprmoBuaHO-KIITHHHA aHeMis. Bann sikap Moxke GUIBII YBa)KHO CTEXHTH 3a
BAaIllIM CTaHOM.

e gKkmo Bu xBopieTe Ha pak MONOYHOI 3aI03U ab0 pak JIEreHiB, ['pacycTek y MoeaHaHHI 3
XiMioTepami€to Ta/ab0 IPOMEHEBOK TEpalli€l) MOXE MMIJBHIIUTH PH3UK PO3BHTKY
IIEPE/PAKOBOr0 CTaHy KPOBi, L0 HA3HBAETHCA Mi€NOAMCIUIACTUYHUM cuHapoMmoMm (MJIC),
ab0 paky KpOBi, SIKHI HAa3MBAa€THCA TOCTPUM MI€NOImHUM neiikozom (I'MII), ). L T 1\41_5
MOXYTE BKITIOUATH BTOMY, JINXOMaHKY Ta JIETKY MOsIBY CHHIIIB 260 KPOBOTEYj % /f'—J\ \

e skum0 y Bac 3’dBMiIMCH panToOBi O3HAKH aneprii, Taki SK BHCHIAHHH Bepou\ '13(} \
KpOIUB’AHKA Ha MIKipi, HAOpAK 06nMyus, ryd, g3uxa abo IHIIAX 9acTHIL | zazmqu,\a, \‘_ Y
xpuna abo yrpynHese nuxaHas. e MoxyTs OyTH 03HaKH cepilo3HOI ae J]‘(L‘ﬂh]_u‘l guY .
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e sxmo y Bac € cuMnToMM 3amajieHHS aopTH (BEMMKOI KPOBOHOCHOI CYIOUHH, fKa
TPaHCIIOPTYE KPOB Bifl CepIls A0 TiNa), Ipo Iie PiAKO MOBIAOMIIANOCS y MNAII€HTIB 13 PAKOM
Ta 3J0pOBUX JMOHOPiB. CHUMNTOMH MOXYTh BKIIOYaTH JIMXOMaHKY, OUIb y JKHBOTI,
He3qyKaHHs, OUTb ¥ CIIMHI Ta TOCWIEHHs 3amanbHuX Mapkepi. ITopigoMTe CBOro jikaps,
KMo y Bac BUHUKIY Taki CHMIITOMH.

Bain nikap peryiaspHO MepeBIpATHME Bally KpOB 1 cedy, OCKUIBKM I'pacyCTek MOXe MOLIKOJUTH
KpUXiTHi (LIBTPH BCEPEIHHI BAIIMX HUPOK (TIIOMepynoHEeppUT).

ToBigoMusmocss Tpo TSOKKI IIKipHI peakuil (cuHapom. CripeHca-/[>)KOHCOHA) NPH 3acTOCYBaHHI
I'pacycteky. IlpumuHiTE 3acTocyBaHHA ['pacycreky 1 HeraifHoO 3BEpHITBCA 332 MEJMYHOIO
JIOTIOMOT OO, AKIII0 BH TIOMITHIT OYAb-SIKI CHMITOMH, OITHCaH1 B po3/ini 4.

By OBHMHHI TIOrOBOPUTH 31 CBOIM JKapeM IIpO PH3WK PO3BHTKY paky Kpomi. Skmo y Bac
pO3BHBAa€ETHCA abo iCHye HMOBIPHICTE PO3BHTKY paky KpoBi, Bam He cilig 3acTOCOBYBaTH
I'pacycTek, AKIO I1e He MPU3HAYCHO BAIUMM JIKapEM.

Brpara BignoBiai Ha Tepaniio nerginrpactumom

Slxmio Bu BimuyBaere BTpaTy BiAMOBiAI a00 HE3MaTHICTH HIATPUMYBATH BiINOBIAL Ha JIIKyBaHHI
nerdinrpactumMoM, Bain sikap 3'icye NpUYMHH, ¥ TOMY YHUCH, 91 Y Bac BUpoOuImuCcsa aHTHTLNE, AKi
HEHTPai3yIOTh aKTUBHICTH ErQiNrpacTHMY.

Inmi gikapcebki 3acodm Ta I'pacycrex
IosimomTe cBoro Jikaps abo (apmarerTa, KO Bu mpriiMaere, HEIIOAaBHO NpHHManu abo
MOXeTe MpHitMaTH 0yIb-AK1 1HIII JIiKapchki 3acCO0H.

BariTHicTh, roqyBaHHS IPYAAIO TA (pepTHILHICTH
3BepHITECA 3a MOpamor0 A0 Jikaps abo ¢apmauerBTa, Nepll HiX NPHAMATH Oyab-fKi JTiKapChKi
3acobn. I'pacycrex He BHIIPOOOBYBaBCs Ha BariTHUX KiHKaX. Ba)dJIMBO HOBIAOMMTH CBOTO JIKaps,
skugo Bu:

e BariTHi a00 rogyIOTs TPYABMH

® JyMacre, U0 BU MOXETE OYTH BariTHO abo

® IUIAHYETE HAPOJAUTH AUTHHY

SIxuro Bu 3aBariTHLIM mifg 4ac JTiKyBaHHA I'pacycTekoM, MOBIIOMTE IIPO II€ CBOTO JIKapsL.

Axmo Bam nmikap He BKaxe iHIIe, BM MOBWHHI IPHIMHUTH I'PyJHE BHUIOJOBYBaHHA, SKIIO
3acrocoByere ['pacycrexk.

KepyBaHHAl TPAHCHOPTHUMH 32c00aMH Ta MeXaHI3MaMH
3aiiCHIOE 1y>Ke HE3HAYHUI BIUTMB Ha MIBUAKICTH PEAKIii i 4ac KepyBaHHs aBTOTPAaHCIIOPTOM abo
po06OTI 3 IHIIUMU MEXaHI3MaAMH.

I'pacyctek micTuth copbirt (E420) i naTpii

Jlixapcbkuit 3aci6 MictuTh 30 Mr cop6iTy B KOXKHIN 71031 6 MT, 1[0 €KBiBaTeHTHO 50 MI/MII.
JIikapceKuii 3aci6 MicTuth Menmue 1 MMmons Hatpito (23 Mr) Ha 103y 6 Mr, TOOTO (PaKTHUHO BINBHUH
B1JI HaTpiro.

3. Sk 3acTrocoByBaTH I'pacycrek

3aBxad 3acTocoByiTe I'pacycrek Tak, sAK ckazap Bam nikap. SAxmo Buflm f'ru

\
> . > 'ae#;»;s b
POKOHCYIBTYHTECH 3 JiKapeM abo ¢apmaneBToM. 3BHYaliHa 1032 CTAHOBUTEH O
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1H’ ekl 6 MI (IAIKIPHY 1H’€KII0) 32 JOIIOMOTOI0 ITONEPEAHbO 3alIOBHEHOrO IIMpHLA, 1 11 cmin
BROJUTH MiOHaliMeHIIe 4depe3 24 rOAWHHU ICNA OCTAHHBOI NO3M XiMmioTepamii B KiHII KOKHOTO
LUKy XIMIOTeparii.

Beenennst I'pacycTeka camocTiiiHO

Bam nikap Moxxe Bupiiiuty, mo Bam Oyae 3pyuHinie pobutn in’ekmiro I'pacycTexy camOCTiHHO.
Bam mikap a6o Mezncectpa mokaxyTe Bam, sk pobutu iH’ekniro camoctiiHo. He Hamaraiitecs
poOUTH IH’ €KITIF0 CAMOCTIHHO, AKI0 By He mpoinum HaBgaHHA.

Jis oTpuMaHHS TOJANBIINX THCTPYKIIH MIOA0 TOTO, SIK poOuTH co6l iH’ekuiro ['pacycreky, 6ynb
JIacKa, MPOYHUTaWTE PO3AiN Y KiHIIl JaHOTO iHQOpMAaLiHHOTO JIUCTKA.

He crpymryitre I'pacycTek iIHTEHCUBHO, OCKUIBKY I1€ MOJXKE BIUIMHYTH Ha HOT0 aKTHBHICTB.

Axiro Bu BukopuctoByere dinbine I'pacycreka, HixK ciij
Axmo Bu 3actocyBanm Oinbine I'pacycreka, HIX CIIJ, 3BEPHITHCA IO CBOTO JiKaps, ¢apMalieBTa
abo meacecTpH.

Sxuro Bu 3a0ynn 3podutu in’exuiro I'pacycreka
Slxkmro Bu 3a6ynu BBecTH 03y I'pacycreka, 3B KITBCA 31 CBOIM JiKapeMm, 006 0O0roBOpHTH, KOJIH
Bawm cnij BBECTH HACTYIIHY J03Y.

SIkmo y Bac BHHMKIN AOAATKOB1 3allMTaHHA MIOAO 3aCTOCYBaHHA [JAaHOIO JIKApCHKOTO 3acoly,
3BEpHITHCS 10 CBOTO Jikaps, (papmaneBTa abo MEACECTPH.

4. Moxnugi nodiuni peakuii
SIx 1 BCl mikapchki 3aco0u, AaHUWM JIKapchKHH 3aci0 Moke MaTH NOOIYHI peakiii, Xoda BOHHU
BHUHHUKAIOTh HE Y BCIX.

HeraiiHo noBiZoMTe CBOTO jiKaps, SKIIO y BaC BUHHKIIM OyAb-fKi 3 HaBEJEHHX HIDKYE HOOIUHMX
peaxiriif a0o MoeAHaHHS TaKUX MOOIYHUX peaKiii:
e IPUIYXJIICTh a00 MPUNYXJIICTh, KA MOXKE OyTH IOB’s3aHa 3 PIAIUMM BHIUICHHIM BOJH,
YIpyIOHEHe NUXAHHS, 3MyTTS >KUBOTA TA BIAYYTTS [TOBHOTH, @ TAKOX 3arajlibHE BiIYyTTS
BTOMH. Ii cMMIITOMH 3a3BMYail PO3BUBAIOTECS IITBHKO.

e moxyTs 6yTH cUMOTOMH He3BHuYaiHOro (Moxe Bpakatd mo 1 i3 100 oci6) craHy mig Ha3BOIO
«CHMHAPOM KaIlUTAPHOT FEpMETHYHOCTI», SKHH CIPUYHHSIE BUTIK KPOBI 3 APIOHUX KPOBOHOCHHX
CYOUH y Balle

TUI0 Ta OTpebye TEPMIHOBOI MEIUYIHOT JOTIOMOTH.

Hyxe nommpeni modiuni peaxnii (MoXyThs ciocTepiratucs Oinmpine HiX y 1 3 10 oci6)
e Oump y KicTKax. Bamr mikap ckaxxe Bam, mo Bu Moxere 3pobutd, n106 moaermuty 6i1s y
KiCTKax.
® HyIO0Ta i FOJIOBHI 00Ii.

Iommupeni modiuni peakuii (MoxxyTs cnocrepiratics oiunsrme Hix 1 3 10 0oci6)
e OUIb y MICITi BBEJCHHSL.

e 3aranbHi 60111 B cyriobax 1 M's3ax. i \;»Tv;:ua

® feski 3MIHH MOXYTH BiIOYTHCS y Balliii KpoBi, ane BOHH OyIyTh BHAB ﬁr/ﬂﬁ_ qac

3BUYAMHUX aHaNi3IB KPOBi. PiBE€Hb JIEHKOLUTIB MOXE CTATH BHUCOKUM MPOTHII] vy opoTKOro

nepiogy dacy. KUIbKicTh TpOMOOIUTIE MOKE 3HH3UTHCSH, IO MOXE MPH3EBE

CHHIIB.
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Heuacti mo6iuni peaxuii (MoxxyTh ciocrepiratucs 6ineie Hix 1 3 100 oci6

e peakiii agepridyHOro THUILY, BKIIOYAIOYM MOYCPBOHIHHA Ta TillepeMilo, BUCUI Ha IIKIpi Ta
MIJHATI AUITHKY MIKIPH, K1 CBEPOIATS.

e cepiosHi anepriyHi peaxuii, y ToMy uucini anHadinakcito (CnabKiCTh, 3HHKEHHA
apTepiaNbHOTO THCKY, YTPYIHEHe TUXaHHA, HAOpAK 00auyus).

e 30UTBIICHAN PO3MIP CENE3IHKH.

e po3puB cele3iHkH. Jleski BUIAAK¥ pO3pHBY cene3iHkM Oynu meTansHUMH. Baxoiuso
HeraiHo 3BepHYTHCS JI0 JIiKaps, IKIo By BiggyBaere 6116 y JiBiM BEpXHIM YaCTHHI XHUBOTa
abo Oinp y JIBOMY IDIeYi, OCKUIPKH 1lle MOXe OyTH IIOB’S3aHO 3 MpoOJIeMor0 Baloi
CeNe31HKU.

e mpobmemMn 3 nuxaHHAM. Skmo y Bac kamens, nNuXOMaHKa Ta YIpyJHEHE JMXaHHH,
MOBIAOMTE PO L€ CBOTO JKaps.

e Cungpom Ceira (cIMBOBOTO KOJBLOPY, penbedHi, XBOPOOIMBI YpakeHHs Ha KIHI[IBKAaX, a
iHomi wa oOmuu4i Ta IIKI 3 JMXOMaHKOK) MaB Micle, aje iHIm (akTopu MOXYTbh
BiJIICPaBaTH POJIb.

MIKIPHUH BaCKyJIT (3amaneHHs KpOBOHOCHUX CYAWH HIKIPH).
IIOIKOKEHHS APIOHUX (INBTPIB Y HUPKaX (TIOMEPYIOHEDPUT).
TMOYEPBOHIHHS B MICITi BBEICHHS.

Kamenk 3 KpoB'l0 (KPOBOXapKaHH:)

e 3axBOpIOBaHHS KpoBi (MienoaucrmactuyHmii cugapom [MJIC] abo rocrpuil MienoigHui
neiiko3 [TMC)).

HeuacTi mo6iuni peakuii (MoxxyTh ciocrepiratucs 6inbire Hix 13 1 000 ocib)

e 3amaneHHA aopTH (BEIMKOI KPOBOHOCHOI CyJWHH, sKa TPAaHCIOPTYE KPOB BiA cepusd IO
TiJa), AUB. PO3OLT 2.

e KpOBOTEYA 3 JIETEHIB (JIET€HEBA KPOBOTEYA).

e Cungpom CriBeHca-J[KOHCOHa, SKUH MOXE NPOABIATHCA Yy BHIVIIAL 4YEPBOHYBATHX
IIITBOBUX 200 KPYTJIMX IULIM, 9acTO 3 HEHTPAIbHHMH NMyXHpPSIMH Ha TynyOl, NyINEHHAM
IIKipH, BUPa3KaMH B POTOBi# NMOpPOXKHUHI, FOPIi, HOCi, TeHITANIIX 1 04YaX, AKOMY MOXE
mepefyBaTH JIMXOMaHKa Ta CHUMITOMM, CXOXI1 Ha Tpull. IIpunMHITE BHKOPHCTaHHA
I'pacycreka, sxmio y Bac 3’sBuiHCS 11 CUMIITOMH, 1 HeraifHO 3BEpHITBCS 70 JIKaps abo
3BEPHITHCA 33 MEUUHOIO JOIIOMOroxo. JIuB. po3ain 2.

IToBigoMmuenHs npo modivuHi peaxmii

SIkmo y Bac BUHUKIM Oyab-iKi HOOGI9HI peakuil, 3BepHITBCA HO CBOTO JiKaps, ¢apManeBTa abo
mencectpu. Lle Brmouae 6yab-saxi MOXIHBI moGiuHI peakuii, He 3a3HadeH] B Lill iHCTpykuii. Bu
TaKOX MOXKEeTe IOBIOMHTH Ipo MmobiyHi peakuii Oe3mocepelHBO Yepe3 HaIlOHATBHY CHUCTEMY
3piTHOCTI, HaBegeny B Jomarky V. IlopizoMisroun mpo mobidi peakiii, Bu MOXeTe JOMOMOTTH
HajaTy 6insIre iHGopMaii npo 6e3reKy HbEOTo JIIKapCHKOTO 3ac00y.

S Sk 30epiratu I'pacycrex

36epiraiiTe maHuii TiKapCHKUi 3aci6 y HEAOCTYIHOMY UL AITEH MICIIi.

He BHKOpUCTOBYHTE HaHU#M JiKapCbKuil 3aci6 Imicias 3aKiH9eHHS TEPMiHY IPHIATHOCTI,
3a3HAYCHOr0 HA VIIAKOBII Ta Ha ETHKETI Mmmnpuna mcns «TepMiH OpHAaTHOCTI». TepmiH

- . . —
NPUAATHOCTI BIIHOCUTBECA A0 OCTaHHBOI'O AHA 3a3HAYCHOT'0 MICALA. (_{f"/;j-:'j,’ﬁ},'a =

36epiratu B xonoamwibHAKY (2°C-8°C).
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['pacycTek MOXHA JAICTATH 3 XOJIOAMJIBHMKA 1 30epiraTu mpu KiMHATHINA TeMmiepaTypi (He BHUILe
30 °C) me Outeme 3 mi6. ITicns Toro, sk ImmpuIl OYJIO BHHHATO 3 XOJNOAWIBHHMKA Ta IOCATTIO
kiMuaTHOT TemnepatypHu (He Buine 30 °C), iioro HeoOXiIHO BHKOPHCTATH HPOTATOM 3 AHIB abo
YTHIII3YBaTH.

He 3amopoxxyBaTtu. I'pacycTek MOXKHa 3aCTOCOBYBATH, SKIIO HOro BUIIAAKOBO 3aMOpPO3UIM Ha
OJIHOPA30BUM HEPIOJ MEHIIE 24 TOHH.

36epiraT B OpUTiHAIBHIN YIIAKOBI IS 3aXUCTY BlA CBITTA.

He BukopucTOBYiTE JNiKapChKHi 3aci0, sSKmo By momiTunm, mo BiH MyTHHH ab0 B HBOMY €
JaCTUHKH.

He Bukmpalite mikapchki 3acobW y CTi4HI BOAM YM NOOYTOBI BiAXOAHW. 3anMUTalTE CBOTO
¢bapmaieBTa, IK YTHII3yBaTH JKapchKi 3acobu, Axki Bu Oinpme Horo He BHKOpucTOByeTe. L1
3aXO0/IH JIOTIOMOXYTE 3aXUCTUTHU TOBKIJUIA.

6. BwmicT ynakoBku Ta inma indopmanis

IIlo micTuth I'pacycrex

- Jliroya pedyoBuHa - nerdinrrpactuM. KoxeH momepenHbO HAIlOBHCHUH MINIPHIl MICTHTB 6 MT
nergiirpactumy B 0,6 M1 po3uuny.

- JIoIOMi>KHUMH pEIOBHHAMH € Hatpiro anerat, copbit (E420), momicopbar 20 Ta Boma ans
1H €Kil (UB. po3ain 2).

Sk Burasigae I'pacycTek i BMiCT yIIAKOBKH
I'pacycrex — mpo3opuii 6e36apBHUI PO3YMH AJs 1H €Ki Y TONEPEAHBO HATOBHEHOMY MITpHIIi (6
mr/0,6 mi).

KoxxHa yrakoBka MiCTUTE 1 CKIIAHHE HONEPEeOHBO HAIIOBHEHUI MITIPHUI] i3 IPHKPIILIEHOIO TOJIKOIO 3
HEP>KaBiI0YOl cTalll Ta KOBIAYKOM /Ui roikd. [IInpuityd ocHamieHi aBTOMaTHIHHAM 3aXHUCTOM TOJIKH.

BnacHuk peecTpaniiiHOro nocBin4eHHs
HOta ®apma 'm6X, Byn. ['torenbepr 13, nencbypr, 249471, Himequnna

Bupoduux
IOTta ®apma I'm6X, Byn. I'toterbepr 13, dnencoypr, 249471, Himeuunna

Janmuii indopmManiiiHui JINCT BOCTAHHE NEPErIAHYTO




Tumni pxepena indopmanii

HertanpHa iHdopMalis nmpo JaHWi NiKapchkMi 3acib JocTymHa Ha BeO-caliti €BPOIEHCHKOTO
areHTCTBA 3 JIKapCHKUX 3aco0iB: hitp://www.ema.europa.eu

IHcTpyKkuis i3 3acTOCYBaHHSI:

KepiBHHIITBO MO YaCTHHAX

IJ_Inpnu nepea BBEACHHIM

ymop ans nmaneuis  Jlozarop I'onxa Kpuuka s ronku
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Plunger Glass Syringe

ITopuieHs CxisiHuH IIpHIY OrJsiioBe BIKHO

Yeaza: Vnukaiime konmaxmy 3 nopuiHem [ 204K00 ni0 wac nio2omosxu uinpuya. 3anobixcrui
npucmpiil 3a38U4all aKMUEYEMbCA MUCKOM NOPULHA HA UNDULY.

Inpuin micas BBeAeHHSA
(3aXHUCT BIAIIYCKAETHCA 1 3aKPHUBAE TOJIKY)

yIop ans Tonka Jo3zarop
AaNBIIB

Finger Fla

inger nge Needle R

N Ny
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Plunger Viewing Window

Glass Syringe

IlopieHs CKJIAHUH IIIPHUIL OrnsoBe BIKHO

\ Baximso

[[epm HiZ 3aCTOCOBYBATH IONEpeIHbO HANOBHEHMH wmmpun I'pacycTex 3 aBTOMATHYHHM
3aXHCTOM TOJIKH, MPOYHTAlTe 3a3HaUEHY BaxK/IUBY iHGopMauiro:
e Baxmueo, mo6 Bu me Hamaramucs 3poOutH co01 1H’ekIiio, sAKkmo Bu He mpoimu
HABYaHHS Y CBOTO JiKaps a60 MeIUYHOTrO NpaIiBHUKA.
e I'pacycrex BBOAATH y BHIUIA/I iH €KUIl B TKAHHHY 0€3I0CEPENHBO MiJl MIKIporo (mifmKipHe
3aCTOCYBaHHS).
X He 3niMaiiTe cipuii KOBIIAY0K TOJIKM 3 TOTOBOTO INMNPHIIA, IIOKH He 6yAeTe TOTOB1 A0 iH eKIji.

HOBHI1 TOTOBHH IIIIPHII i 3aTenedoHyHTe CBOEMY MiKapro abo MCJII/I‘{HOMy npamBH KSS)
X He HamaraiiTecsi akTHBYBATU TIOTIEPEAHEBO 3i0paHuil IINPHI IEpex 1H €KLI€NO, /

X He mamaraiiTecsi 3HATH TIpO30pHIM 3aXMCHUHM IIAap IIONEPEAHBO HAIIOBH
Morepe/JHHO HAaITOBHEHOTO IIIPHIIA.

mor A

InerTrdikanindg
BN ron111074‘|0
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X He BHKOPHCTOBYIiTe TOTOBHI LIIPHII, AKIIO BiH YIaB Ha TBEPAY ITOBEPXHIO. Buhﬁfpl/femee*

ﬂmpmga l‘ﬁi:.{:

79




X He namaraiiTecsi 3HATH BINPHUBHY €THKETKY 3 HOIEpEIHHO HAMOBHEHOIO UINpHLA Tepej
BBEICHHIM 1H €KIII.

SatcneonyiiTe cBoeMy NiKkapio a00 MCAHYHOMY NMpaLliBHUKY, KO Y Bac BHHHKHYTEL 3aIUTaHH.
Kpok 1: IMigroryiire

A. BuiiMiTh MOMEpeJHLO0 HANOBHEHWH JOTOK [N INNpHUIla 3 YIAKOBKH Ta 30epiTh
mMarepiaii, HeoOXigHI A1 BaIloi iH’eKIii: CIHPTOB1 CEPBETKH, BaTHUI abo MapieBHil
JIMCK, TUTACTHP 1 KOHTEWHep Uil YTWi3alii ToCTpHUX MpeaMeTiB (He BXOAUTH 0
KOMIIIIEKTY).

17151 KoMQOPTHOI 1H €Ki 3aIHIITe NOTIEPEIHRO HATOBHEHHUH IINPHUII NPy KIMHATHIN TeMnepaTypi
nprdm3HO Ha 30 XBUIIMH Hepe 1H €KII€r0. PeTensHo BUMHMNTE PYKH 3 MHJIOM 1 BOJIOIO.

Ha uucTy no6pe oCBiTICHY poO09y IMOBEPXHIO IIOMICTITH HOBUH IOINEPEAHBO 3aIIOBHEHMH ILTIPHIL
Ta iHII BUTPaTHI MaTepiau.

X He HamaraiiTecs HarpiTH IIIpHI[ 32 JOIIOMOTOI0 JDKepesa TeIlla, HapUKIIa] rapsdgoi Boau adbo
MIKPOXBHUIILOBO] I1€4i.

X He 3aaunmaiiTe nonepeJHE0 HATOBHEHWH LITIPHIL ITi] TPSMHUMHU COHSIYHUMH NTPOMEHAMH.

X He cTpyuryiiTte nonepeAH-0 HAIOBHEHUH IUTIPHII.

30epiraiiTe monepeiHb0 HANNOBHEHI MINPHIH B HEAOCTYNHOMY AJA AiTel Micui.
b. [Tonepemkenns/3acTepekeHna: IlepekoHaliTecs, MO BCEpeAWHI YIAKOBKH HEMae
qacTHHOK abo pimuuu. Y pasi cymHiBiB HE BigkpuBaiiTe 10 YIIaKOBKY, a Bi3bMITh
3aMICTh Hel iHIy.
Binxpuiite 6aicTep, 3HABIIM BEPXHIiif map 0 KiHI, K I0Ka3aHO Ha MATIOHKY.
Brictep Bepxnii
1ap

Top layer

B. [Tonepemxents/3acrepeskenna: HE BuiimaiiTe nmikapchbkmii 3acib 3a MOpIIeHB abo
KPHIIKY TOJIKH.
HHMITH nHoNepeHb0 HANIOBHEHHH mmpH1 3 dJicTepa, K MOKA3aHO.

T. OrasitHbTe BMICT Jikapchbkoro 3acolfy depe3 orasgobe BiKOan:/]plTjé'f;'_eﬂjﬁ;o.,
ok .

HAINIOBHEHOI'O IINpHIA.

X He BUKOpPHCTOBYITE TIONIEPETHE0 HAIOBHEHUHN MIIPUIL, AKIIO: /4
e Jlikapcekuii 3aci6 KajgamyTHHE a60 B HBOMY € 4acTku. lle mMae Oytu npﬁs
pimuna, \

) ez0apRRA/ A
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¢ DBynap-ska yacTHHA BUITIsIAA€ TPICHYTOO ad0 371aMaHOI0.
Cipuil KOBIIAaYOK I'OJKH BIACYTHIH 200 HEHAAIMHO IPUKPIMIEHUH.
TepMiH TPUAATHOCTI, HAOPYKOBAHWHI Ha ETHKETIl, MHHYB OCTaHHIM [eHb 3a3HAYEHOTO
MiCALS.
Y 6yap-IKOMy BHIIAJIKY 3aTeleOHYHTE CBOEMY JIiKapio ab0 MEAUYHOMY IpallBHHUKY.
Kpok 2: IIpuroryirecs
A, | Perenbuo BuMumiiTe pyxu. [liarotyiite Ta 04ucTiTh Micue i’ €Ki,

Haanniyua

Kusir

BepxHs YacTHHA CTErHA

Bu MOKeTe 3aCTOCOBYBATH:

¢ BepxHI0 yacTuHy cTerHa

¢ JKupit, 32 BUHATKOM 5 cM (2 II0HMIB) 00J1aCTI HABKOJIO IIYIIKA.

¢ 30OBHIIHA YaCTHHA MUIeYa (TITBKY KO 1H €KIII0 POOUTH XTOCH 1HIIHUIA).
OuucTiTh MicLe 1H €KIIiT CEPBETKOI0, 3MOUEHOK0 criupToM. JlaliTe MIKipi BUCOXHYTH.
X He TopkaiTecs MicIs 1H'€KITIT IEpeT 1H'€KITIETO.

He BBOALTE B Micus, ¢ LUKipa HDKHA, 3 CHHI[IMH, YEpBOHA ab0 TBepAa. YHuKaiTe iH €KWH y
MicIIs 3 pyOIIMH ab0 PO3THKKAMU

b. Tlonepemxenns/3acrepeskeHHs: HE KpyTiTh KPHIIKY TOJIKY 1 HE TOPKANTECSA TOJIKH YU
MIOPIITHA.

3HIMITS KPHIUKY TOJIKH, SK IIOKa3aHO HA MAJIOHKY, 1100 YHHUKHYTH TpaBM a0o
3TUHAHHA T'OJIKH.

[ B. | CruchiTh Mmicne in’exuii, 106 CTBOPHTH TBEP/TY NOBEPXHIO.

lacuTichinagisnmg
on 44107410




ITix gac i’ ekl BaXXJIMBO TPUMATH IUKIPY HAaTHCHYTOI.

A.

BBEITD ronxy B mIkipy.
HatucHiTh Ha MOpILIeHb, YTPUMYIOUH YIOP A/ NajbIIB.
HaTHCHITE Ha TOPIIEHB 10 YIOPY, 100 BBECTH BECH PO3YHUH.

X He Topxaiitecs Miclis iH'€KIIT IIepest iH'€KIIERO0.

b.

\ HH}I CIIpaldrOBaHHs 3aXHUCHOTO MexaHi3My HCO6Xi,Z[HO BBCCTH BCIO J10O3Y.

ITicng 3aBepieHHs iH’ €Kil MOXKHA 3aCTOCYBATH OJIHY 3 HaBEIeHUX HIKYE allbTepPHATHB!
- 3HIMITH TOJKY 3 MiCIld iH’€KI[i Ta BIAMYCTiTh IOpIIEHb, JOKA BCA TOJIKAa HE Oyme

3aKpUTa 3aXHCHUM KOBIIAUKOM.
- Biamycrite mopiieds, DJOKH TONKA He MOKPHETHCSA, @ MOTIM BUHMITH HINPHIL 13 MICHA

18’ ekl

J



o TonepemxenHs/3acTepeKeHHA: SIKIO 3aXMCT HE aKTHBOBaHMH a0 aKTUBOBAHHKI JIHINE

YAaCTKOBO, BUKHHBTC LIIIPHIL, HC 3aMIHIO TN KpHUIIKY I'OJIKH.

TinexH MeANYHI NpamiBHIKH

ToproBy Ha3By IIKapChKOTo 3aco0y CIILJ YiTKO 3aIIMCATH B KAPTOTELll MALll€HTA.

IToBepHITEH HOpIIEHD, 1100 NEPEMICTUTH €TUKETKY B IIOTOKEHH!, Y AKOMY MOXHA BUIaIUTH

€THKETKY 31 IIIIPHUIIA.

Kpox 4: 3aBepuueHHst

OpeaAMeTiB a0 BIAMOBIIHO JO BKAa3iBOK JIIKaps.

Bukopucranuit nikapchkui 3aci0 HEraHoO YTHII3YHTE B KOHTCHHEP I TOCTPHX

xa i

HRTICY:
07410
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Jlikapcpkmit 3aci®é CmiJ YTWII3yBaTH BUIIOBIIHO JO MICHEBUX BHMOr. 3alHMTalTE CBOTO
dapmalieBTa, AK YTHII3yBaTH JiKapchKi 3acobm, ski Bu Oinpmre He BUKopucToByeTe. Lli 3axomm
JOIIOMOXYTh 3aXMCTHTH HOBKUDIA. TpumaliTe mIpun i KOHTeHHep AIA YTHi3alii rocTpux
MPEAMETIB Y HEAOCTYIMHOMY ais AiTed micui. X He BHKOpHCTOBYHTE HONEPEIHHO HANIOBHEHHH
IITIPHL] TOBTOPHO.

X He nepepobiiiTe nmonmepeIH-O0 HAIOBHEHI IIIPHIM Ta HE BUKMIANTE iX pa3oM i3 noOyTOBHUM
CMITTSIM.

b. | OmstupTe Micie 1H'ekIil.

SIkiro € KpoB, HATHUCHITH Ha Micue iH €Kil BaTHHM ab6o MapineBuM auckoM. He Tpite Micue
iH'extii. [Ipu He06XiHOCTI HAHECIT IUTACTHDP.

\ (E.) C? g .L:\nr

Ko 44107410
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IHCTPYKIIIA
AJIS MeIMYHOTO0 32CTOCYBAHHA JiKapChKOro 3a¢00y
Indopmanis 118 kopucrypaua
I'pacycrek, po34uH JJd iH’€Kiif, M0 6 M1 y HonepeIHL0 HAIIOBHEHOMY IINPHITi
nerginrpacTumom

V [anuii mikapceKkuil 3acié IJsrae JOAATKOBOMY MOHITOpHHTY. lle HO3BONUTE MIBHIKO
inenTudiKyBaTH HOBY iHGbOpMaIiio 3 6e3rmeku. Bi MoXkeTe Z0MOMOITH, MOBiZOMHBIIN OPO OyAb-
AK1 No614H] peakuii, AKi MOXYTh BUHHMKHYTH. JIMBITbCSA KiHeub posmimy 4, mo6 misHATHCS, AK
HOBIZIOMUTH PO MOGIUHI peaKIIii.

YeBaxHo npoyuTaiTe Bech iHpopmManidiHUM JHCTOK, eI Hi’K NMOYATH 32CTOCOBYBATH JaHMI
JIKAPCLKHH 32¢i0, 0CKINbKH BiH MiCTHTH BaxIuBY 1715 Bac indopmanriro.
e 306epexiTh faHKH iHbOpMaNiliHuH IHCcTOK. MoXnBo, Bam 1oBeaeThCs MpoYUTaTH HOTO 1IE
pas.
e Jxmo y Bac € gomaTkoBi 3alMTaHHS, 3BEPHITECS O CBOTO mikaps, ¢apmaierTra abo
MEICECTPHU.
e Jlanmi mikapchkuil 3aci6 mpmsHaueno mume i1 Bac. He mepenasaiire toro immmm. Ile
MOXK€ 3aIIKOJUTH IM, HaBITh AKIIO iXHI 03HaKH XBOpoOH Taki xk, AK i y Bac.
e JSlkmo y Bac BuEUKIH OyAb-ski mo6iuHi edekTH, 3BEpHITHCS N0 CBOTO JiKaps, dapMaresTa
a6o mencectpu. lle Bmrouae Oyab-saki MOXIMBI MoOi4Hi peaxmii, He 3a3HauyeHi B WiH
iHCeTpyKIi. JuB. posain 4.

IIlo By 3HaligeTe y nanomy ingopmaniiHomy JUCTKY

Lo Taxe I'pacycTek i I 90ro HOro 3aCTOCOBYIOTH
[Io moTpibHO 3HATH NEpex 3acTocyBaHHAM I pacycreka
SIk 3actocoByBaTH I'pacycrek

MoxxnuBi O6IUHI peakirii

Sk 36epiratu I'pacycrek

Bwmict yrrakoBku Ta iHIIY iHGOpMaIio

& e £

1. Mo Take I'pacycrek i A1 4Oro0 HOro 3acTOCOBYHThH
I'pacycTex npusHadeHUH UL JIIKYBaHHA JOPOCIUX BIKOM Bix 18 pokis.

I'pacycrex MicTHTP gifo9y pedoBnHy uerdinrpactum. Ilerdinrpacrum - me 6inok, saxwmit
BUPOOJIAETLCA 32 JONOMOT0I0 GioTexHomoril B 6axrepisx E. coli. BiH Hanexxuts 0o rpynu OiIKis,
AKI Ha3MBAIOTHCA LHUTOKIHAMHM, 1 AYXE€ CXOXUH Ha NpUpOHMA 6inoK (KOIOHIECTHMMYIIFOHYHMIA
(baxTop IrpaHyNOLUTIB), AKUH BHPOOIIIE BIACHHUHA OpPTraHi3Mm.

I'pacycTex BHKOPHUCTOBYETBCA IUI1 CKOPOUEHHS TPHUBAIOCTI HEUTPOIEHIi (HH3BKOI KiIBKOCTI
JIEHKOLUTIB) 1 TIOSBH (heOpHIFHOI HEeHTporeHii (HM3bKO1 KUIBKOCTI JIEHKOLMTIE 3 JTMXOMAHKOIO),
sKa Moxe OyTH CIpHYMHEHA 3aCTOCYBaHHAM LUTOTOKCUYHOI XiMioTepamii (Jikapchki 3aco6u, 10
PYHHYIOTEP WIBHAKO 3pOCTal0dl KIITHHH). JIEHKOUMTH BakiuBi, OCKIIBKH BOHM HOIIOMAraroTh
opraHisMy GopoTHCH 3 lH(beKLlleK) i KITHHE Dy>kKe 9YTIHBI IO BIUIMBY XimioTeparii, mo mMoxe
IIPH3BECTH A0 3MEHIICHHS KIMBKOCTI IIMX KIITHH y BAWIOMY OpraHi3mi. SKINo JeliKonuTH mamaioTs
JI0 HM3BKOT'O PiBHs, B OpTaHI3Mi iX Moxe OyTH HEZOCTaTHBO It GopoTsbu 3 oamcpmmu 1y Bac
Moxe OyTH MiABUIIEHUH pU3MK IHDIKYBaHHS.

-~



Bamr nmikap npusnaduB Bam I'pacycrek, mod crumynioBatd Bair KiCTKOBHME MO30K (4YacTuHa
KICTKH, 5IKa BHPOOJIA€ KJIITHHHU KPOBI) BUPOOIATH Oinbllle JTEHKOIMTIB, SIKI AOIIOMAralTh BallOMY
OpraHizMy 60poTHcS 3 iHPEKLIELO.

2 IIlo moTpidHO 3HATH Hepel 3acTocyBaHHAM I'pacycrexa

He Bukopuctoryiite I'pacycrex
¢ sxmo y Bac amepria Ha nerdinrpactum, dinrpactum, 6inku, noxiasi Big E. coli, abo 0yme-
K1 1HII CKJIQJOBI JaHAro JIKapchKOro 3acody (Tepepaxosani B po3aifi 6).

Ionepen:xenHs Ta 3anmo0ikHi 3axoau
IToroeopite 3i cBoiM JikapeMm, ¢apMmaneBToOM ab0 MeAcecTporo, MepHl HDK 3aCTOCOBYBATH
I'pacycrex:

e gxmo By BidyBaeTe aneprivyHy peakliiio, BKIIOYAOUM CIIA0KICTh, HaIiHHA apTepiaTbHOro
THCKY, YTpyAHEHE IUXaHH:], HAOpsKk obnnyys (aHadurakcig), TOUEPBOHIHHS Ta TiIepeMis,
BHCHIIaHHS Ha IIKIpi Ta UIIHKH MIKipH, 110 CBEPOILATE.

e sxmo Bu BiggyBaeTe Kammens, TMXOMaHKY Ta yTpyJQHeHe auxaHHs. L{e Moke 6yTH 03HaKOm0O
rocTporo pecmiparopuoro auctpec-cunapomy (I'PIC).

e sxmo y Bac € 6ynp-sKi 3 HaBeeHUX HIDKYe MOOIYHUX peakuii abo KoMOiHAIlisA HACTYIIHUX
NOOIYHUX peakIliii:

- MPUITYXJICTh a00 MPHITYXIIICTh, K4 MOXKe OYTH OB’ I3aHa 3 MEHII YaCTUM BHIINIEHHIM
BOAM, YTPYOHEHHM JWXaHHAM, 3AyTTAM JKHBOTa Ta BIiOUYTTAM IIOBHOTH, a TaKOX 3arajbHUM
BITIYTTSM BTOMH.

e MoxyTb OyTM CHUMIOTOMH CTaHY IIiJi Ha3BOIO «CHHAPOM KAIUIAPHOTO BUTOKY», SKUH
CIIPHYHHSE BUTIK KPOBi 3 MaJIHX KPOBOHOCHUX CYIHH Yy Balle Tio (IUB. po3ait 4).

e SIxmo Bu Biguysaere O11b y BEpXHiil YacTHHI XHBOTA 371iBa abo OUIE y KiHUMKY ruieda. [le
MOJK€ CBIAYHUTH PO MPOOIEMH 3 CENE3IHKOK (CIIEHOMETaTis).

e Sxumo y Bac HenonasHo Gyna cepiio3Ha jereHeBa iH(peKnis (IHeBMOHIs), PiIHA B JIETEHAX
(HaOpsk JereHiB), 3amaneHHsA JiereHiB (IHTepcTHIlialbHa XBopobGa Jeredi) a6o
HEHOPMaJIbHUI pEeHTTeH IpyAHOI KITKH (IHQiIBTpAaIlis JISTeHIR).

e Slxmo Bu 3HaeTe npo OyAb-sKi 3MIHH KiJIBKOCTI KPOB’STHUX TilTeNb (HAPHKIAM, 301TbIIEHHS
JEHKOIUTIB ab0 aHeMis) abo 3HIDKEHHS KUIBKOCTI TPOMOOIIMTIB, IIIO 3HUXKYE 3JATHICTH
BalIoi KpoBi 0 3TopTaHHA (TpoMmbolmToneHis). Bam nikap Moxe 3aX0TiTd OiIbII peTesIbHO
CTeXXUTH 32 Bamu,

e ko y Bac cepnoBuaHO-KIITHHHA aHeMisA. Bam nikap Moxe GBI YBaXKHO CTEKHMTH 32
BaIlliM CTaHOM.

e sgxmo Bu xBopieTe Ha pak MonoO4HOL 3am03u abo pak JereHiB, I'pacycTek y MOEIHAHHI 3
XiMioTepami€ro Ta/abo IPOMEHEBOKW TEPaIli€l0 MOXKE MIIBHIIHTH PH3HK PO3BUTKY
IIEPEAPAKOBOr0 CTaHy KPOBI, III0 HA3HMBAETHCS MIENOMUCTIACTHYHUM curapoMoM (MJIC),
ab0 paky KpOBi, SKUIl Ha3HMBaeThCA TOCTPHM Mienoimaum meiikozom (I'MJI). Cumnromu
MOXYTh BKJIIOUATU BTOMY, JIUXOMaHKY Ta JIETKY MOARY CHHIIIB 200 KPOBOTEYI.

e gKmO y Bac 3’sBummca panToBl O3HAKW aneprii, Taki sK BHCHIIaHHA, CBepOLK abo
KpOIIMB’HKa Ha IIKipi, HAOpsk oOmuyus, ry6, s3uka abo IHIIUX YACTHH Tila, 3aMINIKa,
Xpunu abo yIpynHeHe auxaHHs. Lle MoxXyTs OyTH 03HaKM CepHO3HOI ajlepriyHol peakii.

e skmo y Bac € cumnTomu 3amaneHHs aopTH (BENHKOI KPOBOHOCHOI CYAMHH, SKa
TPaHCIOPTY€E KPOB BiJ CEPILI IO TiNa), IO I¢ PiAKO MOBIAOMIAUIOCS Y MALIEHTIB i3 PaKOM
Ta 3M0pOBHX [OHOPIB. CHMOTOMH MOXYTE BKIIOYATH JIMXOMAHKY, OIHL 'y KHBOTI,
HE3/1y/KaHHA, OlIb y CIMHI Ta MOCIJICHHS 3allalbHUX Mapkepis. HosigomTe cBoro nikaps,
AKIIO y Bac BUHHMKIN Taki CHMITOMMU. T
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Bawr nikap perynspHo nepeBipATHME Ballly KPOB i cedy, OCKiIbKU [ pacycTek Moxe MOMIKOTUTH
KpUXITHI QUIBTPY BCEPEOHHI BalllHX HAPOK (TIOMEPYIOHEDPHUT).

[ToBigomianocs mpo TAKKI IMIKIpHI peakuii (curapom CriBeHca-J[>KOHCOHA) MpU 3acTOCYBAHHI
I'pacycrexy. IlpununiTe 3acTocyBaHHS I'pacycTeky 1 HeraiflHo 3BEpHITBCS 32 MEIMYHOIO
JOTIOMOT 010, AKIIO BU MOMITHIIN OYIb-SKi CHMITOMH, OTTUCAHI B PO3ALNI 4.

Bu NOBHMHHI NOTOBOPHTH 31 CBOIM IiKapeM NP0 pPH3WK DO3BUTKY paky Kpori. SIkmo y Bac
po3BuBaETbCA ab0 iCHye HMOBIDHICTH PO3BHTKY paKky KpoBi, BaMm He ciif 3aCTOCOBYBATH
I'pacycrex, AKmo e He IPU3HAYCHO BaIlUM JIKAPEM.

Brpara Bignogini Ha Tepaniro nergiarpacrumom

Slkmo By BimdyBaeTe BTpaTy BiANOBIiAI 200 HE3NATHICTH MiATPUMYBATH BiIMOBIAb HA JNKYBaHHS
nerginrpactumMom, Bamr nikap 3'ACye NPUYMHM, y TOMY YHCI, 4i y Bac BUpoOuINCcS aHTHTINAG, SKi
HEATPATI3YOTh aKTUBHICTh IerQinrpacTumy.

Ini jixapebki 3aco6u Ta I'pacycrex
IosimomTe cBoro mikaps abo dapmanepTa, skmo Bu mpuiiMaeTe, HeWoOJaBHO MpHHMamu abo
MOXKeTe MpuiMaTH 6yab-saK1 1HIII TIKapChKi 3aCO0H.

BariTHicTe, rogyBaHHA IPYATIO T2 GePTHILHICTH
3BepHIThCA 32 MOPaJoK 10 Jikapa abo dapmalesTa, mepul HDX IpUAMaTH Oyob-AKi JiKapchKi
3acodu. ['pacycTek He BUNPOOOBYBABCS Ha BariTHHX JKiHKaX. BaKIMBO IMOBIIOMHTH CBOTO JIKaps,
aknto Bu:

e BariTHi a0 rOAYIOTE TPYIOLMHU

® NyMaeTe, 0 B MOXeTe OyTH BariTHOW abo

® I[UIAaHY€Te HAPOIUTH OUTHUHY

Sxwo Bu sasariTHinm nif 4ac ikypanHsa I’ pacycTekoM, OBiAOMTE PO 1I€ CBOTO JIIKapA.

Slkmwio Bamn jikap He BKake iHIMe, BH NOBMHHI NPUNVHWTH TpyJHE BUTOAOBYBAHHSA, SKIIO
3acTocoByere ['pacycTek.

KepyBannsa TpaHCIIOPTHHMH 3ac06aMH Ta MeXaHi3MaMHu
3AilCHIOE TyxK€e HE3HAYHMH BIUIHB HA LIBUAKICTH PEAKLl i Yac KepyBaHHsS aBTOTPAHCHOPTOM a60
PoOOTI 3 IHIUMMHU MeXaHI3MaMM.

I'pacycrek micTuTh copbit (E420) i HaTpiit

Jlikapcekuif 3aci6 MicTHTB 30 MT COpOITY B KOXKHIM 1031 6 MT, [0 eKBiBAIEHTHO 50 Mr/MIL.
Jlikapcpkuit 3aci6 MicTHTH MeHIIe 1 MMoJb HaTpiro (23 Mr) Ha 103y 6 MT, T06TO (BAKTHIHO BiNbHHUIL
BiJl HaTpiro.

3. Sk 3acTtocoByBaTH I'pacycrek

3aBXaM 3acTOCOBYHTe I'pacycTek Tak, sk ckazaB Bam nikap. Slkmo Bu He BreBHeHi,
IPOKOHCYNBTYATECS 3 JKapeM abo ¢apmameBToM. 3BH4aifHa 1032 CTAHOBUTH ONHY IIMIUKIPHY
10’ €Ki 6 M (MiImKIpHY iH’€KILif0) 32 JOOMOrOK MONEPEIHL0 3AMOBHEHOTO IINPHNA, i 11 CITif
BBOJIUTH LIOHAWMEHILE yepe3 24 TOAMHM IICIA OCTAaHHBOI [J03M XiMmioTepamii B KiHI KOXKHOIO
LUKy XIMIOTepartii. '

Beenenns I'pacycreka camocTiittno '



Bamr nikap moxe BUpPILIWTH, 110 Bam Oyne 3pyuHiuie pobutn in’ekuino ['pacycTeky camOCTiHHO.
Bam mikap ado Mencectpa mokaxyTe Bam, sk pobuTH iH’ekuio camocriiino. He Hamarairecs
poOHTH iH €KLIIO CaMOCTIHHO, K110 B1 He NpoHIuTH HaBYaHHSL.

M1 oTpuMaHHA NOAaNbIINX IHCTPYKINH IIOAO TOTO, SIK po6HTU coOi iH’ekiito ['pacycTeky, Oyab
JacKa, MPOYMTANTE PO3ALI Y KIHI JaHOro iHQOPMAIIIHOro JIUCTKA.

He ctpymiyiite ['pacycTek iHTEHCHBHO, OCKINBKH 116 MOK€E BIUIMHYTH Ha HOr0 akTUBHICTb.

Sxmo Bu BuxkopuctoByeTe 6inbme I'pacycrexa, HiK ¢JIi
SAxmo Bwu 3actocysanmu 6inpme I'pacycreka, HiX CIIi, 3BEpHITBCA OO CBOTO JiKaps, ¢apMaleBTa
abo mexcecTpu.

Axuro Bu 3a0ym 3poduTu in’ekuiro I'pacycreka
Sxmo Bu 3abymu BBecTH m03y I'pacycTeka, 3B’ sDKITHCS 31 CBOIM JiKapeM, 006 0GroOBOPUTH, KOIH
Bawm crtif BBECTH HACTYIIHY J03Y.

Sxmo y Bac BMHUKIM HOJATKOBI 3aIIUTAHHS LIOMO 3aCTOCYBAHHSA JAHOTO JIKAPCHKOIo 3acoly,
3BEPHITECS JI0 CBOT'O JIiKaps, dapMaueBTa abo MeIcecTpy.

4. Mosxausi mo6iyHi peaxuii
Sk 1 Bel JIIKapehKi 3aco0M, JaHUBl JiKapchKUH 3acié Moxke Martu moOiyHi peaxiii, Xxoua BOHHM
BUHHKAIOTE HE Yy BCIX.

HerajiHo MOBIIOMTE CBOTO JIiKaps, SKIIO Y BaC BHHUKIN Oy[Ib-AKi 3 HaBEIECHMX HIKYe IMOOIUIHMX
peaxuiii abo MoeIHAHHS TaKUX HOOIYHHX peakilii:
® MPUIYXJIICTh 200 NMPUIYXJIICTh, sIKAa MOXe OyTH IOB’S3aHa 3 PIOUIMM BHAIEHHAM BOJW,
YTPYOHEHE AMXAaHHA, 34YTTA )KUBOTA Ta BIAYYTTSA IOBHOTH, & TAKOX 3arajibHE BiauyTTs
BTOMH. L{i cuMITOME 3a3BHYail PO3BUBAIOTHCS MIBUIKO.

Ile MoxyTs OyTH CHMIOTOMH He3BHYaiHOro (Moxxe Bpaxatu mo 1 i3 100 oci6) crany mij Ha3BOO
«CHHIOpOM KaIliagpHOI TePMETHUHOCTI», SAKHH CHPUYMHIE BUTIK KPOBi 3 JAPiOHUX KPOBOHOCHHX
CYAMH Yy Bale

T170 Ta OTpeOy€e TEPMIHOBOI MEAMYHOI JOIIOMOTH.

Ayxe nomupeni nodiyni peaxuii (MoxyTs croctepiratucs 6insire Hix v 1 3 10 ocif)
e 06inp y xictkax. Bam mixap ckaxe Bam, mo Bu moxere 3pobury, mo6 nonermmt 6ins y
KiCTKaX.

® HyJOTa i FOJIOBHI 60Ii.

Iommpeni no6iuni peaknii (MoXxyTs criocrepiratucs 6iasie Hixk 1 3 10 oci6)

e OLIb y MiCli BBEICHHS.

e 3arainsHi 601 B cyriodax 1 M's3ax.

e fedKi 3MIHM MOXYTh BIIOyTHCS Y Ballifi KpoBi, ajle BOHH OyAyTh BHUABIEHI IiA Yac
3BUYAHHHUX aHaNi31B KpoBl. PiBeHb JIEHKONMTIB MOXKE CTaTH BUCOKHM MPOTATOM KOPOTKOIO
nepiogy 4acy. KinpkicTs TpOMOONMTIB MOXKE 3HH3HTHCSH, IO MOXE IIPHU3BECTH IO IOSBU
CUHIIIB.

Heuacri mo6ivyni peaknii (MoxyTh crioctepiratucs 6insiue Hix 13 100 oci6 S =
. peaKuu aneprquoro THILY, BKIFOYAI0UH [IOYEPBOHIHHS Ta TilepeMilo, BI/ICI/IH Ha I_IIKlpl Ta
HiTHATI AUISIHKY LIKIPH, SKI CBepOIATE. S
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® CepHO3HI anepriudHi peaknii, y TomMy 4mcimi auadinakciio (cnabkicTh, 3HIDKEHHS
apTepiajbHOrO THCKY, YTPYAHEHE NUXAHHS, HaOpAK 06Iuy4s).

e 3OUIBLICHHAN PO3MIpP CENE3IHKM.

® po3puB cenesiHKd. JleAki BUIIAAKHM PO3PUBY CeNIe3iHKM Oynu JeTalbHUMH. BaxIHBO
HETalHO 3BEPHYTHCA A0 JiKaps, SKIIo Bu Bimuysaete Ginb y miBill BepXHill 9acTUHI XHBOTA
abo Oinmb y niBOMy Iie€di, OCKiNbKM L€ MOXe OyTH IMOB’s3aHO 3 NpPOGIEMOIO BAaIIoi
CEJIC31HKH.

° mpobnemu 3 auxaHHAM. Sxmo y Bac kamens, NuXoMaHKa Ta YIpyAHEHE JIUXaHHS,
MOBIZIOMTE TIPO L€ CBOTO JIKaps.

e Cunapom Cpita (CIHMBOBOrO KONBOPY, penbedHi, XBOPOOIUBI ypaXeHHs HA KiHI[BKaX, a
IHONI Ha obmuydui Ta IMi 3 JIMXOMAHKOK) MaB MiCle, ajle iHO (aKTOPH MOXYTh
BIZIrpaBaTH PoJb.

* IIKiPHHH BaCKYIIT (3aIalleHHs KPOBOHOCHUX CY/IUH IIKIipH).

® TIOWIKO/UKEHHS APIGHUX QUIBTPIB y HUPKaAX (TIIOMepYIoHepHT).

® [OYEPBOHIHHS B MICII BBEAECHHA.

® Kallelb 3 KPoB'lo (KPOBOXApPKaHH)

® 3aXBOpIOBaHHJA KpoBl (Mienogucmnactuyuuii cuuapom [MJIC] aGo rocTpumii MienoimHuit
neuxo3 [TMC]).

Hevacri mo6iuni peakuii (MoxyTs criocrepiratucs 6ineime mix 1 3 1 000 oci6)

¢ 3amajneHHsi aOpTH (BETHMKOI KPOBOHOCHOI CYIAMHH, $IKa TPAHCIOPTYE KPOB Bifl cepus 10
Tija), AUB. PO3ILT 2.

® KpOBOTEYA 3 JIETEHIB (JIET€HeBa KPOBOTEYA).

e Cunppom Crisenca-/[KOHCOHa, AKHH MOXE HPOSBIATHCA y BUIVIANI YEpPBOHYBATHX
LITBOBAX ab0 KPYIIMX IULAM, 9acTO 3 LEHTPAIBHHMHU IyXHPAMH Ha TyiIybi, JIyIIeHHAM
IKIpH, BUPasKaMH B POTOBIiH ITOPOXKHHHI, IO, HOCI, T€HITANIAX i 0HYaX, TKOMY MOXE
NepeayBaTH JIMXOMaHKa Ta CUMOTOMH, CXOXi Ha rpun. IIpHNuHITE BUKOPHCTAHHS
I'pacycreka, sxmo y Bac 3°sBmimcs Ii CUMOTOMHE, i HeralHO 3BEPHITHCA IO Jikapsa abo
3BEPHITBHCA 32 MEAUYHOIO JONOMOroK0. J{uB. posnin 2.

IosinoMaennsa npo nodiuni peakuii

SIkmo y Bac BUHUKIM Oyab-Aki HOGiuHi peakiil, 3BEpHITBCA MO CBOTO Jikaps, (apmarerra abo
Mencectpy. lle Bkmoyae Oyap-AKi MOXIIMBI HOGIUHI peakiii, He 3a3Ha4eHi B Wil iHCTpyKuii. Bu
TaKOX MOJKETe TOBIIOMHTH MpO No6igHI peakuii Ge3M0CEpeIHBO Yepe3 HA[IOHANBHY CHCTEMY
3BITHOCTI, HaBeeHy B Jlomarky V. IloBimomisitoun mpo mobiuni peaxmii, Bu Moxere momoMorta
HajaTh 6lbIIe 1HpOopMaLii Ipo Ge3reKy LbOro JIiKapChKOro 3acody.

5. Ax 36epiratn I'pacycrek
36epiraiiTe JaHHH TIKApCHKUH 3aCi6 y HEMOCTYINHOMY AJIA JiTEH MicIi.

He BukopucroBylire pnaHuii IiKapchKHMH 3aci0 micas 3aKkiHYEHHA TEpMiHy HPHAATHOCTI,
3a3HAYCHOIO Ha YIAKOBUI Ta Ha ETHKETII mmpuua micns «TepMin mpumatHOCTi». Tepmin
NPHUAATHOCTI BIIHOCHTBCS 0 OCTAHHBOTO AHS 3a3HAYEHOTO MiCSII.

36epiraTd B xonoAwibHUKY (2°C-8°C).

I'pacycTex MOXKHa JiCTaTH 3 XOJNOAMILHHKA 1 30epiraTh mpm KiMHATHIN Temmeparypi (He Buie
30 °C) ne Ginmpme 3 ni6. Ilicist Toro, sk wnpun Oyao BHIHATO 3 XONOIIUIBHHKA TA JIOCSTIIO
KiMHaTHOT Temnepatypn (e Buue 30 °C), fforo HeoOXiaHO BUKOpHCTATH MPOTAroM 3 _jHiB abo
YTHIIi3yBaTH.

[} |
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He samopoxysatu. I'pacycTex MOXHa 3aCTOCOBYBATH, SKLIO HOTO BHMAIKOBO 3aMOPO3HMJIH Ha
OJHOpPa30BHH Nepiog MeHie 24 roAuH.

30epiratu B OpHTIHANBHIN YIIAKOBIN A/ 3aXKMCTY BiJl CBITIIA.

He Bukopucrosyiite nikapcekuit 3aci6, sxumo Bu nomitumu, wo Bin MyTHUi a60 B HEOMY €
JaCTHHKH.

He Bukmpalite mikapceki 3acobu y CTidmi BoAM uM moOYTOBi BifXomu. 3anuTaiiTe CBOro
apmanesTa, K YTHIi3yBaTH JiKapchKi 3acobwm, ski Bu 6inemie iforo me BuxopmcroByere. L[i
3aX0JM JOMOMOXXYTh 3aXUCTHUTH JOBKIJIIA.

6. BuMicT yakoBKH Ta iHma indopmanis

IIlo micTuTh I'pacycrek

- Miroua pedoemHa - merdinrpacTuM. KoxeH HONEpeNHBO HATIOBHEHHH IIIPHIl MiCTHTE 6 M
nerdinrpactumy B 0,6 M1 po34HHYy.

- JlonoMbXHIMH peIOBHHAMHM € HATpifo amerar, cop6it (E420), momicop6ar 20 Ta Boja mwis
1H’ €Kil (aus. po3ain 2).

SAx suraagae I'pacycrek i BMicT ymakoBku
I'pacycrex — nposopuii 6e36apBHUH PO3uMH /4 iH €KUil Y IONEPEIHBO 3aNOBHEHOMY IIpHI (6
mr/0,6 ).

Koxna yrmakoska MicTuTe 1 CKIAHHI IONEPEIHBO HATOBHEHUH IITIPHI i3 TIPUKPIIUICHOK TOJIKOO 3
HEPXKABIFOYOi CTaJli T2 KOBIIAYKOM I FoNKH. LInpyuiy ocHamIeH! aBTOMATHYHEM 3aXHCTOM TOJIKH.

BaacHHK peecTpaniitHoro mocsigdennst
IOta ®apma I'm6X, Byn. I'totenbepr 13, ®nencbypr, 249471, HiMeyunna

Bupoonuk
FOta ®apma I'M6X, Byi. 'otentepr 13, ®nencbypr, 249471, Hiveuunna

Nauuii indopmanifiamii 1ucT BocranHe neperasinyro {MM/PPPP}
Inwi mxepena ingopmanii

HeransHa iHdopmamis mpo maHu# mikapchkuil 3aci6é mocTynmHa Ha BeG-caitTi €Bpomeifchkoro
areHTCTBA 3 JIKapChKUX 3aco6iB: http://www.ema.europa.eu

IncTpykuis i3 3acTocyBanHn:

KepiBEMITEO 110 YacTHHAX

Inpuy nepes BBeIeHHSIM

ynop A nansiie  Jlosarop T'onka Kpumika mist ronku
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Ornap0Be BIKHO

Ilopiiens CIISTHUH [UNpHI
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[Mepm HiX 3aCTOCOBYBATH MONeEpPeJHHO HANOBHeHHH wmpui [pacycTek 3 aBTOMATHYHHM

3aXHCTOM TOJIKH, IPOYHTANTe 3a3Ha4YeHY BaXKIHBY iHdopmManio:

e Baxmmso, m06 Bu He Hamarammcs 3pobHTH COOi iH’ekmifo, sk Bu He mpoifman
HABYaHHs Y CBOTO JiKapsA a0 MEJUYHOTO MparliBHUKA.

¢ TD'pacycrex BBOAATH y BUINIAML iH’€KII] B TKAHUHY 6€3I0CEPENHBO M WKIPO (miniKipHe
3aCTOCYBaHHA).

X He 3nimMaiiTe Cipuil KOBIIA4OK I'OJIKM 3 TOTOBOTO LINPHIIA, IIOKH HE OyAeTe TOTOBI 0 iH €KII.

X He BUKOPHCTOBYHTE rOTOBMH LIMpHII, AKIIO BiH YIIaB HA TBEPAY MOBEPXHIO. BUKOpHCTOBYIiTE

HOBUIl TOTOBUM IUNPHII 1 3aTeTIeOHYHTE CBOEMY JIIKapr0 200 MEIHIHOMY HpAIliBHUKY.

X He namaraiTecst akTUBYBaTH IIOIIEPEAHEO 310paHuMil IWINPHUI] [TEpE iH’ EKIIEO.

X He HamaraifTecss 3HATH NPO3OPUH 3aXMCHHH INap MONEPEAHEO HANOBHEHOIO LINPHIA 3

NONepe/IHbLO HaIOBHEHOTO MIIpPHUIIA.

X He namaraiirtecst 3HATH BIAPUBHY ETHUKETKY 3 Honepem{bo HAIOBHEHOI'0 ILIIPHIA Mepes

BBCICHHAM 1H €KII.

3arenedonyiiTe CBOEMY JliKapio a60 MEAWYHOMY MPALliBHHKY, SKII0 y Bac BUHHKHYTH 3aIIMTaHHS.

Kpox 1: ITigroryiite

A. BuiimiTh IIONEpeTHE0 HANOBHEHMi JIOTOK /MNs INNPHIA 3 YHaKOBKH Ta 30epiTh
MaTepianm, HeoOXiMHi Iyl Bamiol iH’€KIi: COHPTOBI CepBETKH, BATHUM abo _Mapresiii
MCK, TTACTHP 1 KOHTEHHEp I yTiisauil TOCTPHX MpeaMeTiB (He BXOIUTb JI0
I\OMHJ‘IEKTy)

st xom(bOpTHOI iH’eKIlii 3aHIITe TONepeHFO HAMOBHEHHUH IIIPHIL [IPH KIMHATHII Temreparypi

npubamusHo Ha 30 XBWIMH Mepes iH’ekiriero. PeTensHO BUMHIATE PYKH 3 MEJIOM i BOZOIO.
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Ha yucty no6pe ocBiTieHy po6ody ITOBEPXHIO [OMICTITh HOBHII [IONEPEAHBO 3ATIOBHEHMIT IIMPHIT
Ta 1HII1 BUTPaTHI MaTepialH.

X He mamaraiiTecst HarpiTH IINpPHUN 32 JOIOMOTOK0 JKepesa Tellla, HapHUKIa raps4oi Boau abo
MIKPOXBHIIBOBOT TTEYI.

X He 3anumaiiTe nonepenss0 HATOBHEHUH IINIPHL i/l IPIMAMH COHSYHHMYU HPOMEHSIMH.

X He cTpymryiiTe nonepeHb0 HAITOBHEHHH IITPHII.

30epiraiiTe nonepenb0 HANOBHEeHI MNPHIM B HEAOCTYITHOMY JJIst AiTell Miciii.

b. [lorepeuxenns/3actepexenna: IlepekoHaliTecs, IO BCEpeIWHI YIAKOBKH HEMae]
HacTHHOK abo piguam. V pasi cymuiBis HE BigkpuBaiite 1o ynakoBky, a Bi3bMiTh
3aMICTh Hel 1HIITY.

Binxpuiite 6micTep, 3HABIIM BEPXHIil map 10 KiHI, AK MOKA3aHO HA MATIOHKY.

Biicrep Bepxniit
o1ap
- ,--—\/
¢ \..
N N
\\_ 5 ! Top layer
\‘\—‘-. M, . \ F :‘:-:‘;_ /_—-—"‘l‘h"‘\_\
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B. [lonepemxenns/zacrepesxenna: HE uiimajite nikapcekuii 3aci6 3a mopmeHb ado
{PHILIKY T'OJIKH.
HIIMITh NONePeINL0 HANOBHEeHHI mmpu 3 GaicTepa, K MOKA3aHO.

I. OrnsiHbTe BMiCT JIIKAPCLKOIO 3ac00y depe3 OrsA0BE BIKOHIE MONEPENHbO
HAIIOBHEHOTO IINMPHIA,

X He BHKOpHCTOBYIiTE IIONEPEIHBO HAIOBHEHHH IITTPHUII, SKIIO:
o JlixapcekuH 3aci6 xamamyTHHE a60 B HbOMY € 4acTku. Lle mae 6yTu mposopa Ge3bapBHa
piamHa.
e Dbynp-fKa 4acTHHA BUTJIAAE TPICHYTOX abo 31aMaHoIo.
e Cipuii XOBIaYOK I'ONKH BiACYTHIN ab0 HeHAIiIHO IPHKPIIUICHHUH.
e TepMiH HpHIATHOCTI, HAJPYKOBAaHHH Ha €THUKETIl, MHHYB OCTaHHIM JE€Hb 33a3HAYEHOTO
MICSILIA.
Y Oyib-aKoMy BUNIAJIKY 3aTene(OHYHTE CBOEMY JIiKapro abo MeTHMIHOMY pAI[iBHUKY.

Kpoxk 2: IlpuroryiiTecs

A. [ PerensHo BumuiiTe pyku. ITiAroTyHTe Ta OYUCTITE MicIe iH’ €KIIi.




Hapnmiggs

Kugir

BepxHa yacTHHA cTerHa

Bu MoxeTe 3acTOCOBYBATH:

e BepxHIO YaCTHHY CTErHa

¢ XusiT, 33 BUHATKOM 5 cM (2 q10iiMiB) 061acTi HABKOJIO ITYMKA.

¢ 30BHIIIHA YaCTHHA IUIeYa (TUIBKY AKIIO iH’ €KII0 pOOUTH XTOCH iHIIMIL).
O4uCTITE MicHe iH €Kil CEPBETKOI0, 3MOYEHOI0 CIUPTOM. JlaliTe MmKipi BHCOXHYTH.
X He TopkaiiTecs MicLi iH'eKLiT nepe iH'€KIi€r0.

He BROZBTEC B MICIM, me WIKipa HIXKHA, 3 CHHIUIMH, YepBOHa a0 TBepra. YHHKaiTe il eKiif y
Micus 3 pyousamu a0 posTIKKaMH

b. [Tonmepemxenns/3actepexeHHs: HE KpyTiTh KPUIIKY TOJIKY i He TOpKaiTecs TOIKM 4n
MOPIIHA.

3HIMITE KPHMIUKY TONKHM, K IIOKa3aHO Ha MAIOHKY, W00 YHMKHYTH TpaBM a6o
3TUHAHHSA TOJIKH.

B. | CTucniTs Micne in’ekuii, 1106 cTBOpHTH TBEPJy HOBEPXHIO.

ITig gac 10’ €Kil BayXIHBO TPHMATH LIKIPY HATHCHYTOIO.




A. BBEJITD ronxy B mxipy.
HaTHCHITS Ha IOpILIEHD, YTPUMYIOUM YIIOP IS IAJIBIB.
HaTucHiTh Ha IOpIUEHb X0 YIOpY, M06 BBECTH BECh PO3YHH.

X He TopkaiiTecs MicId iH'€KIii nepes 1H'EXITELO.

b. | Jlna cripamroBaHEs 3aXMCHOTO MEXaHI3My HEOOXiIHO BEECTH BCIO JO3Y.

B. Ilicna 3aBepImeHHs iH €Ki MOXKHA 3aCTOCYBATH OAHY 3 HABEACHHUX HIKYE ATILTEPHATHB:
- 3HIMITE TOJIKy 3 Micls iH'€KIii Ta BiAIYCTiTH IOpIUEHb, JOKHA BCA TOJNKAa He Oyme
3aKpHTA 3aXHUCHUM KOBIAYKOM.

- BigmycTiTh DOpIIEHb, JOKU T'ONKA HE MOKPUETHCS, a MOTIM BHHMMITEH INMpPHII i3 MicI
1H’ €Kil




o [Tonepemxenns/3acTepexkeHHs: SIKINO 3aXKUCT HE aKTUBOBAHMIA 200 aKTHBOBAHHUIT IHIIE
4aCTKOBO, BUKUHBTE ILIPHUII, HE 3aMIHIOIOYH KPHUIIKY TOJKH,

Tinpxku MexM4YHI NpaniBHUKN
Toprosy Hasey JiKapcHKOro 3aco0y CIIJ YiTKO 3aliCaTd B KapTOTEll] MAIi€HTA.

ITosepHiTh NOpHIEHS, 1106 NEPEMICTHTH ETUKETKY B HOIOKEHH, Y SKOMY MOXKHA BHIAIUTH
€THKETKY 31 INpHIIA.

Kpox 4: 3aBepmienus

A. Bukopucranuii srikapcekuit 3aci6 HeraiHO yTWII3yliTe B KOHTeHHEp JUIS TOCTPHX
npeaMeTie ado BIAMOBIAHO 0 BKa31BOK JiKaps.




DA Z AR I

Jlikapcbkui 3aci® CHIiA yTHI3YBaTH BINMOBIHO MO MICIEBMX BHMOI. 3amUTaWTe CBOIO
(dapmaneBTa, AK YTHII3yBaTH JiKapchki 3acobu, siki Bu Oinbmre He BuKopucrtomyere. Li 3axomm
JIOTIOMOXKYTh 3aXUCTHTH JOBKULNA. TpuMmaiite mimpuy i KOHTeHHep Is YTHII3amii TOCTpHX
OpeIMETIB Y HeAOCTyNHOMY Ansi aAited michi. X He BHKOpHCTOBY#iTe momepemubo HAaNOBHEHUM
IINpPUL [IOBTOPHO.

X He nepepobiisiiTe nonepeHsO HAOBHEHI IINPHITM Ta HE BHKUAaiiTe iX pa3oM i3 moOyToBuM
CMITTAM.

B. \ OrnsaHeTe Micle idg'exmil.

SIxmo € KpoB, HaTHUCHITB Ha Micle iH’ekuii BaTHUM a6o mapnesuM auckom. He Tpits micue
iH'exii. ITpn Heo6XiHOCTI HAHECITE IUTACTHP.
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JIOJATOK 1

KOPOTKA XAPAKTEPUCTHUKA JIIKAPCBKOI'O 3ACOBY

4



47

57

Hanui  nmikapcbkuit  3aci0  miansrae [OOJAaTKOBOMY MOHITOpHHTY. Ile 103BOAMTH  LUBMAKO
imenTH(QIKyBaTH HOBY iHpopMamifo 3 6e3mexu. [IpocrMO IOBIIOMISTH CIELIaliCTiB OXOPOHH
3710pOB's Ipo Oyab-aKi HebaxaHi Mo6iuHI peakii. JIuBiTECS po3ain 4.8 MO0 TOro, K OB IOMIATH
IIpo NOOIYHI peakii.

1. HA3BA JITIKAPCBKOI'O 3ACOBY
I'pacycrek, po34us Ayt iH’eKnii, 70 6 MJI y HONEpeHbO HAIIOBHEHOMY LIIIPHAII

2. SKICHHH I KITbKICHUA CKJIAJ
KoxeHn nonepeHp0 HaNOBHEHMI IINIPHI MICTHTH 6 MT merdinrpactuMy* B 0,6 MuI po3umHy It
16’ exuii. Konnenrpanis cranoButs 10 Mr/Mir Ha 0CHOBI e Gimka**,

*BupobiieTses B KIiTHHaX Escherichia coli 3a TexHonoriero pexombinanraoi JJHK 3 mogansmoro
KOH'Ioramiero 3 nonierunenriikoneM (ITET).
** KoHleHTpalis cTaHOBUTH 20 MI/MJI, SKIIO BKIKOYEHO pparment ITEL.

EQeKTHBHICT JaHOTO IIKaPCHKOTO 3ac00y HE CIIi MOPIBHIOBATH 3 JI€BICTIO 1HIIOTO MEriNbOBAHOTO
a0 HETIETIIBOBAHOTO MPOTEIHY TOrO CaMOro TEPaleBTHIHOTO Kiacy. [l OTpUMaHHS JOJaTKOBOI
iHdopMmanii nus. po3ain 5.1.

JO1IOMIZKHI PEHOBHHH 3 BiIOMOIO JIi€I0
Koxen nonepeanro HanoHeHUH mmpuy Mictuts 30 Mr copbitony (E 420) (nus. posain 4.4).
IloBHui nepeik JOMOMDXHHAX PEYOBHH HaBEJEHO B po3aimi 6.1.

3. JIKAPCBKA ®OPMA
Poszuun ans 11’ exuiii.
IIpozopuii 6e36aprHUI PO3UMH AT iH €K,

4. KJIHIYHA IHOOPMAIIISA

4.1  TepaneBTH4Hi MOKA3aAHHSA

3MEHIICHHS TPUBATIOCTI HEWTPONEHii Ta JaCTOTH BHHUKHEHHA (HeOpUIBHOI HelTporeHil y Jopocaux
NALIEHTIB, AKi OTPUMYBaN IHMTOTOKCHYHY XiMiOTEpAIliio 3 MPHUBOAY 3/O0AKICHUX HOBOYTBOPEHH (32
BHHATKOM XPOHIYHOT'O MI€JIOITHOTO JEHKO3y Ta MIEOAMCINIACTHIHUX CHHAPOMIB).

4.2  Jlo3u Ta cnoci0 3acTocyBaHHA
Tepamiro merdurpacT¥MOM NMOBHHHI PO3INOYMHATH Ta KOHTPOJIIOBATH JIKapi, AKi MaroTk JOCBiA y
rajy3si OHKOJIOTIi Ta/a60 reMaToJIorii..

JIOBYBEHHH

PekoMenayerbess 3acTocyBaHHA OfHiel H03M 6 Mr (OIWH TONEPENHBO 3allOBHEHWM IIIIPHIL)
merginrpacTuMy AIs KOXKHOTO MKy XiMioTeparii, sKa BBOAUTHCA MOHANMEHIIE 9epe3 24 ToRMHU
IiCJIS MUTOTOKCUYHOI XIMioTepairil.

CreniayibHI HOOVIBILIT.

Himu

besneka Ta eQeKTUBHICTH 3aCTOCYBaHHA nerdilrpacTuMy y HiTel e He BCTaHOBIeHi. HaspHi Ha
JaHMKH MOMEHT JIaHi onucaHi B po3ainax 4.8, 5.1 1 5.2, ane pekoMmenanii monxo RO3YBaHHS] Hanam
HE MOXHa. = ~

Iayienmu i3 nopyuennamu QyHKYil HUPOK. . _
INamientaM 13 NOpymeHHAM GYHKUII HHAPOK, Y TOMY YHCII 3 TCleHaHBHOIO CTame[o HIPKOBOT
HEJOCTaTHOCTI, 3MiHa JIO3H HE PEKOMEHIYETHCA. i



[ingax BregcHEs
I'pacycTek BBOAATE MigmKipHoO. [H €Ki ¢ poOUTH B CTETHO, KUBIT 260 HAQMTIUYS.

IrCTpyKUii 1010 TOBOKEHHS 3 JIIKAPCHKUM 3aC000M IIepel] 3aCTOCYBaHHAM JUB. Y po3zini 6.6.

4.3 IIporumoxazadHs
I'inep4ayTiuBicTs 1o Ait090i pevoBHHH a60 10 Gyab-sAKOi 3 TONOMIKHMX PEYOBHH, HEPETiueHHX Y
po3ain 6.1.

4.4  Oco0HBi 3acTepexeHHS Ta 3aM001KHi 32X0¥ IPH 32CTOCYBAHH]
Bincre:xyBaHICTh

JUts  momimmIeHHs BiACTEXYBAaHOCTI GiONOridHMX JIKApPCHKHX MpenapaTiB HEOOXIZHO UiTKO
3aIIMCYBATH HA3By Ta HOMEp MapTil penapary, 110 BBOIUTLC.

ObMexeH! KIIHIYHI faHi TependadaroTh NOPIBHANBHUN BIUIMB MEeriirpacTuMy Ha 9ac OXyXaHHAT
BiJl TSDKKOi HEUTPOMEHi] MOPiBHAHO 3 GIArpacTHMOM y MALIEHTIB 3 TOCTPHM Mi€IOTAHAM JIEHKO30M
(I'MJI) de novo (muB. posain 5.1). OmHak AOBLOCTPOKOBI edexT mnerdinrpactumy He Gyinu
BcTaHoBIeH! ipu I'MJT; ToMy #oro ciTij 3aCTOCOBYBaTH 3 0GEPEKHICTIO Y IIi€] TPYIH HALi€HTIB.

I'panynonut-kononiectumymorouuii paxrop (I'-KCDF) Moxe COpUATH POCTY Mi€NIOITHUAX KIITHH in
vitro, 1 Tofi6H1 €QeKTH MOXKYTH CIIOCTEPIraTUCS Ha JeIKHX HEMIETOLMHUX KITITHHAX in Vitro.

Besnexa Ta epexTHBHICTH 3acTOCYBaHHS NerdinrpacTuMy He ROCTIIXYBaTHCS y IAIIEHTIB 3
MIEJONMUCTINIACTHYHEM CHHAPOMOM, XPOHIYHOK Mi€ToNeHKeMi€lo Ta y Nalfi€HTiB i3 BTOPHHHUM
I'MJI; ToMy #0ro He CIifl 3aCTOCOBYBATH TakuM nawientaM. CITifi BUABIATH 0COBTHRY 0GepeXHICTE,
1106 BiIpi3HATH AiarHo3 61acTHOI TpaHCHOPMALi XPOHIYHOTO MieToimHOro JIefiko3y Bix IMJL.

besmeka Ta e(eKTUBHICTL 3aCTOCYBaHHA MHerdinrpacTuMy y Hami€eHTiB i3 HOBOyTBOpeHOR I'MJI
BiKOM < 55 poKiB 13 nuToreHeTHkoo t(15;17) e BcTaHOBINEH].

Besnexa Ta eeKTHBHICTH 3aCTOCYBaHHSA IerdinrpacTUMy He JOCTIIKYBAIMCA Y IAIIEHTIB, fKi
OTPUMYIOTE BHCOKOAO3HY XiMioTepamnito. Jlikapchkuit 3aci6 He CIlijl 3aCTOCOBYBATH UTS 301TbINCHHS

A03M LUTOTOKCHYHOI XIMiOTepalii II0Ha] BCTAHOBJIEH] PEXUMH JT03yBAHHS.

TTo61yH1 gpHIIa 3 00KV JIereHk

Hosizommsnocs po nmo6iyHi peakuii 3 60Ky JieTeHs, 30KpeMa iHTEpCTHIIANEHY THEBMOHIO, TiCIA
BeefienHs I'-KCOF. Ilamientn 3 nerenmesumm indinerpatamMu aGo NHEBMOHI€I0 B HETaBHEOMY
aHaMHe31 MOXYTh HapaXXaTHCs Ha O11bII BUCOKHH pu3HK (uB. po3it 4.8).

IlosiBa sereHeBUX O3HAK, TAaKMX sAK Kalleldb, JMXOMaHKa Ta 3aJMIIKA, Y IOCIHAHHI 3
PEHTICHONOTIYHAMYU O3HAKAMH JIET€HEBHX iHQIIBTPATiB, a TAKOX NOTIpIICHHS JereHeBol (yHKLI
pasoM i3 3OUIBLICHHAM KUTBKOCTI HeHTpodiniB MOXyTs GyTH IONEpENHIMH O3HAKAMH TOCTPOTO
pecmiparoproro auctpec-curapomy (I'PIC). 3a Takux o6CTaBHH 3aCTOCYBAHHS nerQirpacTuMy
CIIiZl NPUIIMHHATH Ha PO3CYJ JIiKaps Ta MPH3HAYKHTH BIAIOBi/IHE JTiKyBaHHs (TUB. po3aii 4.8).

I'momepynonedpur LS A

IToBigoMmAn0Cs PO MIOMEPYIOHEPPUT Y MALIEHTIB, K] OTpUMYBaIH duirpactam 1ner(b111rpa,cmM
Ak 1mpaBMIIO, BUNAIKH DIOMEPYNOHEDPUTY 3HMKATM HiCHs 3MCHIIEHHS H03H abo (PUITMHEHHA
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3acToCyBaHHA (QiNrpacTuMy Ta merdinrpactuMy. PeKOMEHIYETECS KOHTPOMbL 3arajibHOTO aHamisy
ceul.

Cun APOM Kd ﬂ.iHﬂ[ZHOFD BHTOKY

[Toigomnsanocs npo CHUHAPOM KamiIAPHOTO BHMTOKY micia BeegeHHs [-KC®OF, skuit
XapaKkTepHu3yBaBcs IIIOTEH31€l0, Toans0yMiHeMier0, HaOPSAKOM 1 reMOKOHIIeHTparli€ero. [lamienTn, y
AKMX BHHHKAIOTh CHMIITOMH CHHAPOMY KaIlULIpPHOTO BUTOKY, IIOBMHHI IepeOyBaTH MiJl pETEIBHUM
HAarsiioM 1 OTPMMYBAaTH CTaHJAPTHE CUMIITOMATHYHE TiKYBaHHsI, sSIKE MOXE BKIIOYATU OTPeOY B
IHTEHCHBHIH Tepamii (quB. po3ain 4.8).

CrineHoMeranis 1 pO3pHB CeJIe3HKH

ITicns BBemeHHA nNerdinrpacTMMy MOBIJOMIISIIOCA TIPO 3a3BHYail OE€3CHMITOMHI  BHIIAIKU
CIUIEHOMETAaJI1 Ta BUNaJKU PO3PHBY CENE31HKHU, BKIFOUA0YH JeAK] BUIAJKH 3 JETAIbHUM HACIILIKOM
(muB. posain 4.8). ToMy cifi peTelbHO KOHTPONIOBATH PO3MIp CeNe3iHKH (HANpHUKIIal, KIiHIYHE
OOCTeXEHHH, yNbTPa3BYKOBE HOCHIDKEHHS). [{larHO3 PpO3PUBY CENE3IHKH CIiJ PO3IIANATH Y
NALI€HTIB, AKI CKapXKaThCs Ha OUIb y BEPXHIN YaCTHHI )KUBOTA 371iBa a00 Ha KIHYHMKY IIEYa.

TpombommToeHis 1 aHeMisl

JlixypagHa nume nerduIrpacTUMOM He 3amobirae TpoMOouMTONeHil Ta aHeMii, OCKIIbLKH
MIE€JIOCYIIpECHBHA XIMIOTepaliss B TIOBHIH /031 NPOBOAUTHCH 34 BCTAHOBIEHOI CXEMOIO.
PexoMenyeTscsl perynsapHHil MOHITOPHMHI KUIBKOCTI TpoMOouMTiB i reMaTokputy. HeobximHo
JIOTPHUMYBATHCS OCOOJIMBOI OOEpEeXHOCTI IIpH IpHU3HAYEHHI OKpeMHX abo KoMOiHOBaHHX
XIMIOTepaleBTUYHHUX JIIKAPCHKUX 3ac001B, SKi, K BiJJOMO, CIPHYUHAIOTE BAXKKY TPOMOOIUTONEHIIO.

MienoaucIacTHYHINA CHHIPOM 1 TOCTPHE MIENTOIIHI Neiiko3 vV XBOPHX Ha PaK MOJOYHOI 3a703H Ta
JIEr€HIB

VY [MOCTMAapKETHHIOBHX 0OCEpBaIlifHUX HOCIIKEHHAX 3aCTOCYBaHHA HErGiIrpacTUMy y IMOEIHAHHI
3 ximioTepami€lo Ta/abo  IIPOMEHEBOIO  Tepami€ro  Oyl0 TOB’sS3aHE 3  PO3BHTKOM
Mienoguciutactaroro curapomy (MJIC) i roctporo mienoinsoro nebikosy (I'MJI) y marieHTiB 3
paKoM MOJIOYHOI 3a703M Ta JIereHiB (AuB. po3zin 4.8). MOHITOPUHT MaLi€HTIB 3 PakKOM MOJIOYHOI
3aJ1031 Ta JIETeHIB Ha o3Haku Ta cumnromu MIIC/TMJL.

Ceprionoi6Ho-KIITHHEA aHEeMIsg

P03BATOK CEPIOBHIHO-KIIITHHHOIO KpH3y OYB IOB’s3aHHH 13 3aCTOCYBaHHAM IEr(iirpactumy y
MAL€HTIB 13 CEPIIOBUIHO-KIIITHHHOK 03HAKOK 200 CepIOBHIHO-KITITHHHOX AHEMIEK (IUB. PO3IiJ
4.8). TakuM 4MHOM, NiKapaM ciifx OyTH 0OepeKHUMHU, MPU3HAYAIYN MerGIIrpacTuM MalieHTam i3
CEPIOBHIHO-KIITUHHOK O3HAaKOKI ab0 CEPHOBHAHO-KIITHHHOIO aHEMI€lo, CIiJl KOHTPOIIOBATH
BIJMOBIJHI KJIiHIYHI mapamMeTpy Ta 1abopaTopHuii cTaryc i 6yTH YBaXXHUMHU 0 MOXIHBOTO 3B 3Ky
JAHOTO JIIKAPCHKOTo 3ac00y 13 301IBIICHHAM CEJIE31HKH Ta Ba30OKIIO31HHIM KPHU30M.

JefikounTos

KinekicTes nelikonuri (neiikouutis) 100 x 10°/n 260 6inbiie crioctepiraiaca MeHm HiX Vv 1 %
ManienTis, AKI oTpumysanu merdinrpactum. IMopizomiiens npo mnodiuni edexri, He3nocepe/iHbO
IOB’S(3aHi 3 TAKHM CTyIeHeM JeiikonuTosy, He Gyno. Take nigBHIICHHS KiTbKOCTI TCHKOLHUTIB €
THMYACOBHM, 3a3Bu4ail crocrtepiracTbea uepes 2448 roaud micis npmmmy ‘Ta. BiAnmoBinae
bapmakogaHaMivHEM edexTaM  LLOro IIIKapCLIcoro 3aco0y. VY BIOMOBIAHOCTL 3 KHIHI‘-IHI/IMI/I
e(eKTaMU Ta MOXKIIHBICTIO JIEHKOIUTO3Y Mi/ Yac JIIKYBaHHS CIIil pEryJIsipHO l'IpOBO,T_l‘I/ITH i APaxyHOK
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o i . E . . 9 . . .
NEAKOUMTIB. SKII0 KiUTBKICTh JelKonuTiB nepesuye 50 x 10°/n micng owyikyBaHOro HalHMKYOro
3Ha4Y€HHsI, 3aCTOCYBAaHHA LIFOTO JIIKAPCHKOT0 3aC00y CIIiJl HEralHO MPUITHHHUTH.

[1nepuyTIHBICTE

Y DaiieHTiB, AKi OTPUMyBamM METrQiIrpacTHM, MOBIIOMISIOCS NPO BUMAAKM [iNEpYyTIHBOCTI, Y
TOMY YHCJII aHA(QUTAKTUYHI PeaKiii, 0 BUHUKAIY Iij Yac I0YaTKOBOTO ab0 HACTYIHOTO JiKyBAHHS.

Ianienram 13 KIIHIYHO 3HAYYINOIO TiNEPYYTIUBICTIO CJIJ OCTATOYHO MPUIMHMTH 3aCTOCYBAHHS
nerdinrpactumy. IlerdinrpactuM He CIil HpU3HAYATH IAEHTAaM 3 TiNEpYyTIUBICTIO 10
nerdinrpacrumy abo Qinrpacrumy B aHamHesi. SIKIO BUHHKAe cepio3Ha anepriuHa peakIid, ciif
NPU3HAYUTH BIALOBIAHY TEPAIIO 3 PETENHHUM CIOCTEPEKEHHSM 32 MAIliEHTOM MPOTATOM KiTBKOX
IHIB.

Cunapom Crisenca-J[oHcoHa

Y 3B’M3Ky 3 JKYBaHHSAM MNeTQiNTpacTUMOM pIiAKO IMOBIMOMIUIOCA PO PO3BHTOK CHHAPOMY
Crisenca-/Ixoncona (CCH), sxuii Moxe OyTH HeGe3NeUHMM I KUTTA a60 CMepTEeNBHUM. SKmro
I/l Yac 3aCTOCYBaHHA TErdinrpacTuMy y marienrta possunyscs CCJI, mikyBanns merdirrpactumom
HE MO>XHa BIJTHOBJIFOBATH Y LILOI'O IAIIiEHTA.

IMYHOTEHHICTE
Sk 1y BCiX TepameBTHYHMX IpPOTEIHIB, iCHye NmOTeHUian po3BHTIKy iMyHOreHHocTi. IIIBHMAKicTH

YIBOPEHHS aHTHTIT TNpPOTH mnerdinrpacTUMy, sK IIPaBUIO, HH3bKA. 3B SA3yBAHHA AHTHTLN
BIXOYBA€ETBCSL, K 1 OYiKyBanocs, 3 yciMa GionpenapaTamMu; oJHAK Ha JaHWH MOMEHT BOHH He OyIu
[IOB'A3aH1 3 HEUTPaTi3yIOUOr0 aKTHBHICTIO.

Aoptut
Hosinominocs mpo aoptut micns BeaeHHA I-KCDF y 310poBHX 106POBONBIIE i XBOPHX Ha pak.

CuMnromH, SIKi CIOCTEpiranucs, BKIKOYAIN JIHXOMAHKY, G116 Y JKHBOTI, HE3RyKaHHS, OiTb y CIHHI
Ta M/IBULICHHS MapKepiB 3ananeHns (Harpuknaj, C-peakTuBHuMit 6LTOK i KiTbKICTh TeikonuTie). Y
OLIBIIOCTI BHMNAIKIB aOPTUT JialHOCTYBAIM 3a IOIIOMOTOI0 KOMIT'IOTEpHOi ToMorpadii Ta, sK
TIIPABUIIO, 3HUKAJIM MiCIIA NPUNHUHEHHA 3acTocyBauus [-KCDF. [Tus. po3fin 4.8.

Innn nonepemxeHHs
Besmeka Ta epexTHBHICTL 3acToCyBamHs merdimrpacTumy st MoGimizauii KTiTHH-TONEpe HUKIB
KpOB1 y IJALlIEHTIB a00 3X0POBUX JIOHOPIB aJeKBATHO HE OI[iHIOBAJIHCA.

IligBuinena reMonoeTHYHA aKTHBHICTH KICTKOBOrO MO3KY Y BIAIIOBi/ib Ha Tepaliio haKTopoM pocTy
Oyna 1OB’A3aHa 3 THMYACOBHMH IIO3UTHBHUMH pe3yJbTaTaMH Bisyamizamii kicrox. Ile ciix
BPaxXOBYBATH IIPU 1HTEpNpETANii pe3yabTaTiB Bi3yanisarii KiCTOK.

JloIToM1IKHI peHOBUHH

Copbiton

Cnig 6pate 0 yBarm amguTHBHMH ebeKT Bil OZHOYACHOTO MNPUHOMY NPOAYKTIB, LIO MICTATH
copbiton (abo dpykTo3y), i cIOXKKMBaHHA copbiTory (ab6o PpyKTO3H) 3 iXeErO.

Hatpii

JlikapchKui 3aci6 MicTUTh MeHIIe | MMonb HaTpito (23 Mr) Ha 103y 6 MT, TO6TO haxTHyHO BimbHUH
BIJl HATPIO. ' I
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4.5  B3saemopist 3 iHIIMMM JIKAPCLKUMU 32¢06aMHM T2 iHIIi BUAM B3aeMoii.

Yepes moTeHUIRHY YYTIMBICTE MIETOIAHMX KIITHH, MO IOBMAKO OINATHCS, OO NHUTOTOKCHYHOIL
XiMIOTeparii TerginrpacTUM CIiX BBOJWTH UpUHAWMHI uyepe3 24 TOAMHM TICNHS BBEICHHS
LIATOTOKCHYHOL XiMloTepanii. ¥ KIHIYHUX JOCTIIKEHHAX Herdinrpactum 6€3eYHo 3aCTOCOBYBATH
3a 14 mHiB 10 XimMioTepamnii. OgHOYACHE 3aCTOCYBaHHs MerdinrpacTuMy 3 6yab-aKor0 XiMioTepamiero
y TaluleHTiB He JocmipKyBanocd. Ha TBapuHHMX wmomensx Oyno MOKa3aHO, INO OIHOYACHE
3acTOCYBaHHA IerdinrpactuMmy Ta S-dropypammwiy (5-®VY) abo iHIIHX aHTUMETaOOMNITIR TOCHITIOE
MI€IOCYIIPECito.

MosxnBi B3a€MOAli 3 IHIIUMH TeMOIOSTHYHUMY (HAKTOPAaMH POCTY T4 HUTOKIHAMHE CIIEIiaIBHO HE
JOCIHIKYBAJIMCA B KINIHIYHHX JTOCITIIKEHHSX.

ITorenuian B3aemopii 3 miTieM, SKUH TaKOX CIPHIE BUBUIBHEHHIO HEWTpo(iniB, cHemiagbHO He
nocmmxysapcsa. Hemae moxasie Toro, mo Taka B3aeMois Oy/ie MIKiZIHBOIO.

besneka Ta epexTUBHICTE 3acTOCYBaHHS I'pacycTeka He OLIHIOBANUCS Y TIAMIEHTIR, SKi OTPHMYBAIH
XIMIOTEpariio, 0B’ A3aHY 3 BiZICTPOYCHOIO Mi€TIOCYNIPECIEI0, HANPUKIA HITPO30CEIOBHHY.

Hocnimxenns cnenudiynux B3aemofiii a6o MerabonisMy HE NpPOBOAMNHMCH; NPOTE KNiHI4HI
BUNPOOYBaHHs HE BHABHIIM B3a€MOIi erGinrpactuMy 3 iIHIIMMH JIIKapCHKAMHU 3aCO0aMH.

4.6  @epTHIABLHICTH, BArITHICTS i Nepioa roqyBaHHA rPyAAI0

BarithHicTs

Haui mpo 3acTocyBaHHA IerdinrpacTuMy BariTHUMH JKIHKaMH BifIcyTHi a60 BOHM OOGMEXEHi.
JlocnimpKkenns Ha TBapHHAX NOKA3a)lM PENpPOIyKTHBHY TOKCHUHICTh (uB. po3fin 5.3). I'pacycrek He
PEKOMEHNIYEThCSI 3aCTOCOBYBATH TiJl 4YaC BaTiTHOCTI Ta JKIHKaM PelpOAYKTHBHOTO BiKy, sKi HE
BUKOPUCTOBYIOTB 3aCO0M KOHTpPAIIETIIIii.

lonyBaHHS rpyIIio

Henocratueo iHpopmanii npo euaineHHs nerdinrpacTuMy/MeTaboNiTiB i3 TpyHUM MonokoM. ToMy
PHU3UK [UIs HOBOHAPO/UKEHUX/HEMOBIIAT HE MOXHA BUKIIOYUTH. HeoOXiAHO NpUHHATH pilleHHs Ipo
NPHUITMHEHHS FOAYBaHHS IPYAUI0 a00 IpUIIMHEHH/yTpUMaHHs Bia Tepamnii ['pacyctexom, 6epydn 10
yBaru KOpPUCTh Bifl TOAYBaHHS IPYJUTI0 JUIL JUTHUHH Ta KOPUCTE Bijl Teparrii /s MaTepi.

DepTHILHICTD.
I[TerdinrpacTum He BIVTMBAB Ha PENPOAYKTHBHY 3AaTHICTh 60 GepPTUILHICTL CaMIIiB i CAaMOK IIypiB

IIpY KyMYJIATHBHHX TMXKHEBMX 032X, fKI IPUONU3HO B 6-9 pa3iB MEPCBUIIYBAIN PEKOMEHI0BAHY
703y IJ1s TIOAMHY (Ha OCHOBI IJIOMII ITIOBEPXHI TiNa) (uB. posmin 5.3).

4.7 BuouueB Ha 3JaTHICTH KepyBaTH TPAHCIOPTHHMH 3ac00aMM Ta NpPamiOBaTH 3
MexaHi3MaMHu

[TerdinrpactuM He BrIMBae abo Mae HE3HAYHWH BIUIMB Ha 3MaTHICTH KepyBaTH aBTOMOGineM Ta
NPALOBATH 3 MEXAHI3MAMH.

4.8  IloOiuni peakuii

Pesrome npodnem 3 Oezmern Vel =
ITobidrnMK peakuismu, Mpo fKi MOBiZOMIsIOCs Haitgactime, Gyin Ginb y kicTkax (fyxe gacro [>
1/10]) Ta 6ins y onmopro-pyxoBoMmy amapaTi (uacto) [> 1/100 mo < 1/10]). Bidb y kictkax, sK
npaBuino, OYB Bl JIEFKOrO 10 NOMIPHOIO CTYMEHS TSKKOCTI., MHHYLIHM, i I‘iQrol MoKHa OyIo
KOHTPOJIFOBATH Yy OINBIIOCT] MALi€HTIB 32 AOTTOMOrO0 CTAHJAPTHUX aHANBIreTHKIB. &
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Peakmii rimep4yTnHBOCTI, BKIIOYAOUM BUCHIIAHHSA Ha IIKIpl, KPOIMB SHKY, AHTIOHEBPOTWUYHHI
HaOpsK, 3aJUUIKy, €pUTeMy, NPUILIMBH Ta apTepiaNbHY TillOTEH3it0, N0 BHHMKANH TiX Yac
[IOYaTKOBOTO ab0 HACTYNMHOTO JNIKyBaHHA HerdinrpactuMoM (Hedacto [> 1/1000 mo < 1/100]). V
Ialli€HTIB, AKI OTPUMYIOTH NErQiIrpacTUM, MOXYTh BHHHKATH CEpHO3HI aNepriuHi peakmii;
BKJTIOHAOYU aHadinakciro (HeuacTo) (auB. po3aii 4.4).

CuHApOM KaIiJLIPHOIO BHTOKY, SKHH Moxe OyTH HeOE3MeYHHM I KHUTTS [P 3aTPUMII
nikyBaHHs, OyB 3apeecTpoBaHuil Hedacto (> 1/1000 mo < 1/100) y OHKOJOTIYHUX IAIIEHTIB, SKi
npoxoAsTh XiMioTepamiro micis BeneHHS [-KCOF; mus. poznin 4.4 Tta posgin «Onuc oxpemux
DOOIYHUX peaKLiil» HHUXKIe.

Crnenomeranis, Sk NpaBuiIo, 6€3CUMITOMHA, 3yCTPIYaETHCI HEYACTO.

ITicna 3acrocyBaHHS HEeT(UITPacTHMY PiAKO MOBIAOMIIIIOCA IPO PO3PHUB CENIE3IHKH, BKIFOYAIOYH
JesKI IETATBHI BUMTAJKU (KB, po3ain 4.4).

IToBimoMisIOCAs IO HeYacTi MOOIgHI peakuii 3 OOKy JereHiB, BKIOYAIOUH IHTEPCTHINIAIBHY
NHEBMOHIIO, HabpsAK JEreHiB, JiereHeBl iHGMinbTpaTn Ta JereHeBuil ¢ibpo3. Hewacro Bunanku
IIPU3BOJIMIIN [0 AUXaNbHOI HemocTaTHOCTI 260 I'PJIC, o Moxke 6yTH netanpHuM (AuB. po3aut 4.4).

IToBimomiAIOCA PO OKpPEeMi BUIAJKH CEPIIOBUIHO-KIITHHHOTO KPH3y Y MALI€HTIB i3 CEPIIOBUIHO-
KIIITUHHOIO O3HAKOI0 ab0 CEepIOBHIHO-KIITHHHOIO aHEMIEI0 (HEYACTO Y MALIEHTIB i3 CEPIOBHIHO-

KJIITHHHOIO XBOP0OOI0) (1UB. po3ain 4.4).

Tlepenik nobiynux peakniil v BUrsLal Ta0auui

Jlani B TabNmulll HIX4Ye ONMCYIOTH MOOIUHI peakilii, Mpo fAKi MOBLAOMIIAMOCA A Yac KITIHIYHHMX
BUIIPOOYRaHe Ta CHOHTAaHHHX IIOBiOMIIEHb. Y KOXHIM TIpyni dYacToTa NOOIYHHX peaxuii
[IPECTaBIICHA B IOPAAKY 3MEHIIECHHA TsDKKOCTI.

ITo6iuni peakmii

Kiaac cucremn Hyxe Elmeo Ayawe
. Yacro (>1/100 xo | Heuacto (>1/1,000 | (>1/10,000| pigxo
opranis 3a MedDRA| wyacrto
(>1/10) <1/10) o <1/100) o (<1/10,000
<1/1,000) )

HoBoyTBOpEeHHA Mi€enoaucIIaC THYHH
NOOposAKICHI, i CHHI{pOMl Toctpa
3I0SAKICHI Ta MI€JIOIHA JIeHKeMis

HEYTOYHEHOTO THILY
(BKIWYaIH  KicTH

TA IOJIiN)
IlopymienHss 3 0oKy Tpom6ormromeHis ; CeproBHIHOKIITHHH
KpoBi i JiMpaTHuHO] TTeitxonmTos' a aHeMiq 3 KpI/ISOMZ;
CHCTEeMH Crutenomerais %
Pospus cenesinki *
[TopyuieHHss 3 OGOKY Peakirii
iMyHHOI cHCTeMH rinep4IyTINBOCTI
AHadinakcit
[lopymieHHs 3 OoOKYy [linBuIueHHS piBHA
oOMiny pedyoBuH i CEeYOBOT KUCIOTH f
XapuYyBaHHS '

Pozaamu 3 60Ky 0NOBHHI *



HepPBOBOI CHCTEMH  |6iNp'

[Topywiennsi 3 Goky Cunapom Aoptut
CyIMH KamUIIPHOTO
BUTOKY'
[lopymenna 3 OoKy ["ocTpuit Jlerenesa
NMUXAJIBHOI CHCTEMH, pecripaTopHUiA KpoBOTEHda
OpraHis IpyaHoi| ,[H/ICTpeC-CI/IHJIpOMZ;
KJITKH Ta [Jobiyni peakmii 3|
cepefoCTiHHS oKy JIETEHIR
(iHTepcTHLiaNbHA
[THEBMOHIA, HaOPSK|
JIETEHIB, JICTCHER]
1H}INETpaTH Ta
rereneBuil  Gidbpos)
KpoBoxapkanus
opymennss 3 Goxy[Hymora'
ILTYHKOBO-
KHIIKOBOI'O TPAKTY
IlopyuicHusa 3 00Ky Cungpom Ceita/Cuaapom
KipH Ta (rocTpuit CriBeHCca -
MAMKIPHAX TKAHUH beOpunpHui J[>xoHCOHA
HEUTpOoInpHUN
J:[epMaTOS)l‘ 2
Ikipsi Backymitu'?
IMopymennss 3 0oky/bins y|binb OIIOPHO-
CKeJIeTHO-M'SI30BOI  [KICTKAaX  [pYXOBOTO amaparty,
CHCTEeMH (Mianris,
apTpairisi, OuLIb Y|
KiHI[IBKaxX, OuIb V|
CIIMHI, 0115
OIIOPHO-PYXOBOTO
amaparty, OuTp Vi
i)
IlopymienHss 3 Goky [ toMepynonedpuT”
HUPOK Ta
Ce40BHIITbHOT
CHCTEMH
3araiabHi po3iagu Ta Bine y micmilPeaxmii B Micui
peaknii y  micmi B’ ek’ iH'exii’”
BBeICHHS Bine y rpymix
HECEPLIEBOT'O
XapakTepy
UlaGoparopni Ta [ligBHICHHA  PIBHS
iHCTpYMeHTANBbHI TaKTaTACrAPOreHas
ImaHi Ta TYKHO]
docdarazn';
TlepeximgHi
nigsnmennas  [1OIT
s AJIT aGo ACT!

' Tue. po3ain «Onuc oKpeMuX MOGIYHHX PEaKI{ii» HIKYE. ks
2 B . . . .o . /
I{ro no6iury peakiuiro Oyiio BUABIECHO i Yac MiCIApeecTpallifHOro crocTepesxeHHA 3aCTOCyBaHHA
nerginrpacTUMy, aje He CIOCTepirajJocs B PaHAOMI30BAHHX KOHTPOJBOBAHWX ~ KIHITHHX
I fl] & ST -
I



JDOCHDKEeHHAX y nopocnux. Kareropis gactotu Oysa oLiHeHa Ha OCHOBI CTATHCTHYHUX PO3PAXYHKIB
BpaxoByro4ud 1576 mamieHTIB, fAKI OTPUMYBIM TEruUIrPacTUM y JAEB’STH PaHIOMI30BaHHX
KJIIHIYHUX AOCTIIKEHHAX.

Onunc oKpeMHUX HOOIYHNMX peakIii

IToBimomisiocs Mpo PiAKICHI BUNagku cuHApoMy CBITa, X04a B JSSKUX BHMNAAKaX IE€BHY POJb
MOXYTh BIZIrpaBaTy IPUXOBAHI TEMAaTOJIOTIYHI 3MOSIKICHI HOBOYTBOPEHHS.

IloBigoMnsnocs Npo HEYACTI BUNAAKMU IOKIPHOTO BACKYNITY Yy TAIIEHTIB, SKI OTPHUMYBalU
nerginrpactuM. MexaHi3M pO3BUTKY BAacKyJITYy Y TALI€HTIB, SKI OTPHAMYIOTH IIETQIITpacTHM,
HEBINOMUH.

Peakuii y micui iH’e€kuii, BKITIOYAOYH €PUTEMY B MicHi iH €Kil (He9acTo), a TAaKoXK OUTe y MicIi
ig’exuil (vacTi sBWINA) BUHMUKATM MiJ dYac T[IOYATKOBOrO a00 HACTYIHOTO JIKYBaHHsT
nerginrpacTuMoM.

IloBimomisnocs mpo 4YacTi BUNAAKH JIEHKONUTO3Y (KUIBKicTh nelfikouurtie > 100 x 109/m) (nus.
po3min 4.4).

3BOpOTHE MIIBUIICHHS PiBHI CEYOBOI KHCIIOTH Ta JIYXHOI Qocharasm Bi JIETKOro Jio MOMIpHOTO
CTymneHs 6€3 BIANOBIAHUX KIIHIYHHX €(eKTiB crocTepirasocs piko; o00OpOTHE MiABUINEHHS PiBHA
JaKTaTAETIAPOre€Ha3! Bill IETKOTO JI0 MOMIPHOro, 0€3 CYyIyTHIX KIIHIYHUX ¢GhEKTIR, OYN0 HEYaCTUM
y MaIi€HTIB, KI OTPUMYBAIH ITEr(iArpacTUM MicIsI TUTOTOKCHYHOI XiMioTeparrii.

V narieHTiB, AKiI OTPEMYBAIH XIMIOTEPAIIiIO, yKe YACTO CIIOCTEPITAKCS HYI0Ta Ta TOTOBHUI GiNb.

Y [namieHTiB MicAS  3aCTOCYBaHHA merdiirpacTMy INCJIA IIUTOTOKCHYHOI  XiMioTeparmii
CriocTepirajocs He3BHuUaiiHe MmiABHINEHHS NoKa3HWKIB  ¢yukmii mewinku ([IDII) ans
ananinamigorpancdepaszu (AJIT) abo acnapraraminorpanchepazu (ACT). 11 miaABUIIEHHS 3HAYEHE
€ TUMYaCOBHMH Ta NOBEPTAIOTHCA 10 BUXITHOTO PIBHAL.

Iinpumenuit puzuk poseutky MIAC/TMII micns nikyBa"Hs nerdiIrpacTUMOM y IOEJHAHHI 3
XimioTepari€ro Ta/abo IPOMEHEBOIO TEPAMI€I0 CIIOCTEPIraBCcsS B CIIEMIONOTIYHOMY JOCIIHKEHHI
[alli€HTIB 3 PAKOM MOJIOYHOT 321031 Ta JIETeHIB (AUB. po3aii 4.4).

IToBimoMIIIIOCS PO YaCTI BHIAAKM TPOMOOLHUTONCHII.

ITopimomnsAnocs TpPO BUNAAKH  PO3BHTKY CHHAPOMY  KamigpHOIO BHTOKY I 9ac
nicisApeecTpaniiiHoro 3acrocyBaHHa [-KC®F. 3a3puuaii me TpamiseTbes y NMalli€HTIB i3 Mi3HIMU
CTaNiAMH 3JIOSKICHHX 3aXBOPIOBAaHB, CEICHCOM, SKi NPHAMAIOTH KiIbKa XIMiOTepameBTHYHHX
JKapchKUX 3ac00iB abo mignarTecs adepesy (auB. posain 4.4).

1TH

Hoceig 3acTocyBaHHA [IiTsAM oOMexxeHul. Cpocrepiramacsa OLIBII BHCOKA YacTOTAa CEPHO3HUX
noGIYHUX peakllii y miTeir Mmonoamioro Biky 0-5 pokis (92 %) nmopiBHSHO 3 JITEMH CTAapIIOTO BIKY 6-
11 1 12-21 pokis eianosigao (80 % i 67 %) 1 nopocnumu. Halimommupeniniowo r1061quro peaxli€ro,
IO Ky HOBIIOMISLIOCS, OyB OUTE v KicTKax (IuB. po3ainu 5.1 ta 5.2). =

- T,

TMoygomnenHrs npo nodiudi peakiil

BaxxMBO MOBIZOMIATH Tipo TOGIYHI peakiil micis peecTpamii Jikapcskoro 3acody. Ile mossonse

TPOBOAUTH MOCTIHHUI MOHITOPMHT CIIBBIIHOINEHHS KOPMCTI Ta PH3MKY JKapchKoro. 3acofy.

N



MenuuHuX NpauliBHUKIB MPOCATH MOBIIOMIATU 1PO GyAp-fAki Mifo3proeani mobiuHi peakuii yepes
HallOHAIBHY CHCTEMY 3BITHOCTI, HaBeneHy B Jlomatky V.

4.9  IlepenosyBanHsi

Pazoei no3u 300 MKI/KT BROAMIM MiAIIKIPHO OOMEXEHIiH KiIBKOCTI 3/0pOBMX AOOPOBONBLIB i
TIALIEHTIB 3 HEAPIOGHOKMITHHHUM PakoM JIeTeHiB 6e3 cepiio3HuX mobivaux peakiii. [To6iuni apuma
Oymi monibHi M0 TUX, IO CHOCTEpIranucss y MAUi€HTIB, AKi OTPHMMyBaJH MEHII OO3U
nerdinrpacTumy.

5. DAPMAKOJIOI'TYHI BJIACTUBOCTI
5.1. ®dapmakogMHAMi4Hi BJIACTHBOCTI

@apMakoTepaneBTHYHA Ipyna: IMyHOCTHMYISTODH, KONOHiecTMymoodi ¢akropu; Koxm ATX:
LO3AAlL3.

I'pacycrex nikapcekuii 3aci6 - Olocmmimsap. JeranpHy iHdopmario MOXKHA 3HAHTH Ha CaiiTi
€BpONENCHKOro areHTCTRA 3 JIKAPCHKUX 3ac001B http:/www.ema.europa.eu.

Jroncvkmit rpaHynonUTapEUi Kononiecrumymowunit bakrop (I'-KC®F) - me riikonpoTein, sxuii
perynoe NPOAYKWIW Ta BHBITGHEHHA HeHTpodiniB 3 kicTkoBoro Mmo3ky. Ilerdiarpactum e
KOBQJIEHTHUM KOH I0oraTroM pexkoM6iHanTHoro monacbkoro I'-KCOF (r-metHuG-CSF) 3 ogHiero
monekyiow nomeranenraikomo (IIEI) Baroro 20 x]. Ilerdinrpactum € dopmoro dinrpacTumy
TPUBAJIOI [ii Yepes SHUXeHuH HUpKOBUI KimipeHc. Byno nokasano, mo merginrpactum i gpinrpactum
MaOTh OJIHAKOB1 MeXaHi3MHU Jii, CHPUUMHAIOYN [OMITHe 30iNBIIEHHS KUTHKOCTI HEHTpodimis y
nepru(epHYHiil KpoBi MNpoTAroM 24 TOAWH i3 He3HaYHUM 30iNBIIEHHAM MOHOUMTIB Ta/abo
mmbonutie. IlomibHo g0 dinrpactuMy, wueiiTpodinu, WO YTBOPIOIOTECA y BiANOBIAE Ha
nerdinrpacTuM, BUABIAIOTE HOPMANBHY ab0 mocuieHy (YHKMI0, K MPOJEMOHCTPYBANN TECTH Ha
XEMOTaKCHYHY Ta GarouuTapHy ¢ yHKIIIO.

Ak i iHon remomoerwyHi ¢aktopu pocty, I'-KCOF nponeMoHCTpyBag in vitro CTHMYIIOIOUi
BIIACTMBOCTI Ha €HAOTEMiansHUX KimiTHHax moxuuu. [-KCOF MoXe chpusTd pocTy MieloigHuX
KIITHH, BKIIOYAKOYH 3J0KICHI KIITHHH, in vitro, 1 noaibHi ehekTH MOXYTh CIHOCTEpIraTHCS Ha
NeAKUX HEMIENOIAHUX KIIITHHAX i Vitro.

Y 1BOX paHIOMi30BaHMX, IOABIMHHX CIINKX, KIOYOBHX JOCTIIKEHHAX 3a YYacTIO HAIU€HTIB i3
pakoM MonouHoi 3ato3u II-IV cragii BHCOKOTO pH3MKY, SKi NIPOXONHUIH MIEIOCYIIPECUBHY
XiMioTepaniro, IO CKIaJAeThCA 3 JOKCOPYOIlMHY Ta AOLETAKCENY, 3aCTOCYBAHHA NErpiIrpacTuMy B
O/IHOPa30Bi} 1031 32 MKJI 3MEHIIUIIO TPUBANICTH HEUTPONEHIl Ta YaCTOTY BUHUKHEHHS (PebpHIbHOI
HeWTpomenii, monidHoi M0 Tiel, mo crocTepiranacs mpu IIOZEHHOMY BBEIEHHI (inrpactuMmy
(cepenne 3maueHHa 11 mozaeHHMX BBefeHb). [loBimomusiiocs, MO 3a BiACYTHOCTI MiATPHMKH
(haxTOpOM pocTy 11e# pexuM MPU3BOAUTE JO CEPEAHBOT TPUBANIOCTI HENTPOIIEHIT 4 CTYIIeHs Bix 5 10
7 muiB 1 9acToTr $pebpunpHOi Hefrponewii y 30-40 %. B oxsomy nocmimkerdi (n = 157), y skomy
BHKOPHCTOBYBanmM (DiKcoBaHY J03y HerdiirpacTumy 6 Mr, Cepells TPHBAIICTh HeHTpomemil 4
CTYNEHs Ui IPynH mnerginrpactmMy craHoBmiaa 1,8 nHis nopiBHsHO 3 1,6 nHsAMM B rpymi
¢inrpactumy (piseung 0,23 mmi, 95 % I -0,15, 0,63). IIpoTaroM ychoro AOCIIIKEHHS HacTOTA
$ebpunbHoi HelfTponenii cTaHoBHTa 13 % HanieHTiB, sIKi OTPAMYBaH HErdinrpacTuM, IOPIBHAHO 3
20 % nauienTis, Aki orpumysanu dinrpactum (pisuuus 7 %, 95 % Al -19 %, 5 %). YV _apyromy
pocmipkerHi (n = 310), y sKOMy BHUKOPHCTOBYBAIH 103y, CKOPHIOBaHY 3a Macoio Tina {100 mxr/kr);
CepeNHA TPHBAIICTh HEWTpOIeHii 4 CTymeHs mig rpynu merduirpacTuMmy craHopuiaa 1,7 mHA,
nopisHaHo 3 1,8 auamu aia rpynu ¢inrpactumy (pisauug 0,03 auis, 95 % 1 -0,36, 0,30). |
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3araneHa uacToTa (GebpunbHol HeHTpomeHii craHoBuia 9 % mMaUieHTIB, fAKI OTpUMYBAIH
nerdginrpactum, 1 18 % narieHri, Aki oTpuMyBana ¢urrpactuM (pizaung 9 %, 95 % A1 -16,8 %, -
1,1 %).

VY nane60-KOHTPOIEOBAHOMY TOJIBITHOMY CIIIIIOMY JOCHIKEHHI 32 Y4YacTIO MAIli€HTIB 13 pakoM
MOJIOYHOI 3aJI034 BIUIMB NErguirpacTumMy Ha 4acTtoTy (pedpunpHoi HEWTpONeHii OLiHIOBAIM MicCIs
BBEJICHHS CXEMHU XIMIOTepaIlii, o CYIMPOBOIKYBAIOCA 9acTOoToI0 (hedprisHoi Heitrponenii 10-20 %
(motteraxcen 100 Mr/m® koxxHi 3 TiKHI npoTsroM 4 uukiie). JleB’STCOT ABAMIATH BICIM IALi€HTIB
OynM paHAOMI30BaHi /11 OTPUMAHHA OJHOPA30BOI J03M merdinrpactuMy abo rmiane6o npubiusHo
yepes 24 roguHu (AeHb 2) micng xiMioTeparii B KoxxHoMy nukim. Yactota hedpunsHoi HedTponeHii
Oyjla HMXXYOIO y TMAIli€HTIB, PaHIOMI30BaHMX IS OTPUMaHHA MerguIrpacTUMy, MOPIBHAHO 3
mwrane6o (1% mpotu 17%, p <0,001). YacToTa BHmamkiB rocmirtamizalii Ta BHYTPIIHBOBEHHOTO
3aCTOCYBAaHHS IPOTHIH(EKIIIHHUX 3aco0iB, MOB’SI3aHUX 13 KITIHIYHAM AJiarHo30M (GeOpunbpHOoi
HeUTponeHii, Oylla HUK4OI0 B IpyI merdinrpactumy nopisHsHO 3 mnane6o (1 % mporu 14 %, p <
0,001; 12 % npotu 10 %, p <0,001).

Herenuke (n = 83) parnoMizoBaHe nmojBiliHe ciine gociuiypkerHs ¢aszu Il 3a ygacTro mamieHTiB, sxi
OTPUMYBAIIM XIMIOTEpaIlil0 3 TPHBOIY TOCTPOrO MIENIOIMHOTO JEHKO3Y de novo, MOPIBHIOBAIO
nerginrpacruMm (pasora f03a 6 Mr) 3 QUIrPACTUMOM, SIKMI 3aCTOCOBYBAJIM MiJ 4Yac IHIYKLIHHOL
ximiorepamii. CepenHiit yac 10 OJy>KaHHA B TSKKOI HEHTPOIIEHIi OIiHIOBaBcA AK 22 THI B 000X
rpynax JiKyBaHHA. BigganeHuil pe3ynsTaT He BUBYABCS (AUB. pO3Nid 4.4).

VY @asi II (n = 37) GaraToneHTPOBOro, paHIOMI30BaHOTO, BIAKPHUTOTO NOCIIKEHHS ICAiaTPUIHUX
MAIllEHTIB 13 CapKoMOM0, fKl oTpuMyBanu mnerdinrpactum y posi 100 Mxr/xr micna 1 muxiy
ximioTepamii BiHKpUCTHHOM, nOKcopyOinmuoM 1 nukiobochaminom (VAdriaC/IE), OGunpiua
TPUBATICTh THKKOI HeHTporeHil (meiTpodimie < 0,5 x 10°/1) cmocTepiraBes y MOTOANIMX [iTeH
BikoM 0-5 pokie (8,9 AHIB) MOPIBHSHO 31 CTAPUIAMH OITEMH BikoM 6-11 pokis i 12-21 pokis (6 mHiB 1
3,7 nmuiB BigmosimHo) 1 gopocnmx. KpiM Toro, Buima wactora (eOpmIbHOI HEHTpomeHil
criocTepiranacg y mitei mosommoro Biky 0-5 pokie (75 %) MOpiBHAHO 31 cTapmMu AiTbMHU 6-11
pokiB i 12-21 poxkie (70 % i 33 % BigmorinHO) i mopociaux (auB. po3aimm 4.8 15.2).

5.2. ®PapMakokiHeTHYHi BJIaCTHBOCTI

ITicna omgHOpPa30BOI MANIKIPHOI HO3M MerdilirpacTuMy IiKOBa KOHLEHTpauis nerdbiirpacTuMy B
CHpOBATIll KpOBI mocsraeThcs depe3 16—120 roguH micis BBEICHHS [03H, a KOHICHTpAIif
nerginrpacTUMy B CHPOBATLI KPOBI MIATPUMYETHCA NPOTATOM MEpiOAy HEATpomeHil micns
MIEOCYIPECUBHOI XIMI1OTepaITii.

Enimizaiis neruirpacTumMy € HeNMiHIHHOI BITHOCHO J03H; CHPOBATKOBUHN KIIPEHC NerginrpacTumy
3MEHIIYETHCS 31 30UIBIIEHHAM n03u. IlerdinrpacTiM BUBOIUTHCS T'OMOBHHM YHHOM 3@ JOIOMOTOK
KIIIPEHCY, OMOCEPEIKOBAHOIO HeWTpodinaMu, SKHH CTa€ HACHYCHUM INpH OUTBII BHCOKHMX J032X.
BigmoBiiHO [0 CaMOpEryIIOIOUOro  MEXaHi3My KIIPEHCY CHPOBAaTKOBa  KOHIIGHTpPAMLisA
nerginrpacTUMy MBHAKO 3HIKYETHCSA Ha ITOYATKY BiZHOBJIEHHS HeHTpodinie (auB. puc. 1).

Puc. 1. Ilpodins Mexiannoi koHUeHTpaUil nergiirpacTuMy B CHPOBaTIi KPORBi Ta a6COIIOTHO]
kinbkocTi HeliTpodiniB (AKH) y mnaumienriB, saki orpumyBamm ximiorepamiro, micias
OHOpa30Bol iH’exuil 6 Mr
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JleHb JoCTKEHHS

3aBIKM MEXaHi3My KIIpPEeHCY, OIIOCEpeIKOBAaHOMY HEHTpodiraMu, HE OYIKY€THCA, II0 Ha
(apMakoKiHeTHKY Ner¢iNrpacTUMy BIIMHYTH HOpPYHNIEHHSA QYHKIIi HUpPOK abdo nediHkH. Y
BIIKpUTOMY JOCIIKEHHI OZHOPa30Boi mo3u (n = 31) pisHi cramii mopymeHHs GyHKUii HHPOK,
BKJIIOYAIOYH TEPMIHAIBHY CTagif0 HMPKOBOI HEJOCTATHOCTI, HE BIUIHBAIM Ha (hapMaKoOKiHETHKY
nerdgurpacTuMy.

Jlionm moXHunoro BiKy

OOMexeHi JaHI CBITYATEH PO Te, 0 GapMaKOKIHETHKA MerdiNrpacTUMy Y MAI€HTIB JITHBOIO BIKY
(> 65 pokiB) moiOHA 10 TaKol Y JOPOCIHX.

1TH

®apMaKkOKIHETHKY NerdiIrpacTuMy BUBYAIH Y 37 miTed i3 capkoMolo, ki orpumysany 100 MKr/kr
nerdimrpactuMy micns 3apeprieHHs ximiorepanii VAdriaC/IE. Haiimomomma BikoBa rpyma (0-5
POKiB) MaJIa BUIY cepelHIo ekcrozuriro nerdinrpactumy (AUC) (+ crangapTHe BiaxuieHHs) (47,9
+ 22,5 MKT ro/MiT), HiXK cTapiri JiTH BikoM 6-11 pokie i 12-21 pik (22,0 £ 13,1 mkr roa/mn i 29,3 +
23,2 MKT TOJ/Mi BiAmOBiAHO) (muB. po3aut 5.1). 3a BHHATKOM HaitMonoAmoi BikoBoi rpymnu (0-5
pokiB), cepenue 3HadyeHHS AUC y memiaTpiyHUX MAIIEHTIB BUSBHIOCA MOMIOHHM 10 Takoro UL
IOPOCIUX MAI€HTIB 13 pakoM Moso4Hoi 3ano3u II-1V crazii BECOKOTO pHU3HKY, AK1 oTpuMyBanu 100
MKI/KT TerinrpacTuMy ITiCIA 3aBepIieHHS JIKYBaHHS JOKCOPYOINMHOM /IOIETaKCEeNToM (AMB.
pozninm 4.8 Ta 5.1).

5.3. JoxnainiuHi gani 3 6esneku

JoxiHi9HI JaHi 3BUYafHUX AOCTIIKEHh TOKCHYHOCTI IOBTOPHOTO BBEJEHHS ITOKA3aly OYiKyBaHI
bapmakosIoriudi edekTH, BKIIOTA0YN 301IbIICHHS KITBKOCTI JICHKOLMTIB, MI€IOiAHY rinepIasiio
KiCTKOBOT'O MO3KY, €KCTpaMeayJsipHe KPOBOTBOPEHHS Ta 30UIBIIEHHS CENe31HKH.

V HOTOMCTBa HIypiB, MIMIIKIpHO He CIIOCTepiragocs MoGIYHHX e(eKTiB, ale y KpONUKIE 6yro
[IOKa3aHo, IO HerdiirpacTuM CIpPUYHHAE eMOpio-QeTansHy TOKCHYHICTH (BTpaT,y eMOpioHa) y
KyMYJIATHBHHX I03aX, IO MPUOIN3HO B 4 pasy IEpEeBUIIYIOTh PEKOMEHI0BAHY 03y IS JIIOIHHH,
4OTrO He CIOCTEPIranocs, KOJIH BariTHI KPONUILI OTPUMYBAIH PEKOMEHAOBAHY A03Y UTA JTIOMUHU. Y
JOCIIDKEHHAX Ha Iypax Oyno MoKa3aHo, 110 Mer(iirpacTUM MOXKE NMPOHMKATH UEpe3’ IUIALCHTY.



JocnimkeHHd Ha lnypaxX [OKasaiu, IO MiUWIKIpHE BBEACHHS MerdiarpactuMy He BILIMHYJIO Ha
PEeNpOAYKTUBHY 3/1aTHICTh, (QEepTHIBHICTD, €CTPaJbHUM LUK, KUIBKICTE JHIB MIX CHapOBYBaHHIM i
CTATE€BUM >KUTTSAM 1 BHYTPIIIHBOYTPOOHE BIKMBAHHA. AKTYIBHICTH [[UX BMCHOBKIB AN TMIOOUHU
HEBiZOMA.

6. OPAPMANEBTUYIHA IHOPOPMAIIIA

6.1. JlomomixHi pedoBUHH

Aunerar Hatpiro *

Cop6iton (E420)

ITonicopbat 20

Bopa qna in'exuin

* AlleTaT HaTPilO YTBOPIOETHCS TUTPYBAHHAM KPHKAHOI OL[TOBOI KUCIIOTH TIAPOKCHAOM HATPIKO.

6.2. OcHOBHi BUIIAJKH HECYMICHOCTI
Jlikapcekwii 3aci6 He MOXHA 3MIUTYBATH 3 1HIUMMU JIIKAPCHKUMHU 3aC00aMH, 0COOIHBO 3 PO3YHMHAMHU
HAaTpio XJIOpUAY.

6.3. Tepmin npupaTHOCTI
3 poku.

6.4. Ocob6auBi 3ano0ixkni 3ax0au npu 30epiranxi
36epiraTu B xonoquibHUKY (2°C-8°C).

I'pacyctex MoXHAa BUTPHMYBAaTH NpU KiMHATHIH Temmeparypi (He Bume 30 °C) mpotsirom
MaKCHMAlbHOTO Pa30BOro Iepiogy mo 72 romuH. I'pacycrek, SKHH 3ajUIIUBCA HpH KIMHATHIH
TeMIepaTypi 6inenie 72 rofuH, ¢l BAKUHYTH.

He 3amopoxysaru. BumagkoBe nepe0yBaHHS TpH HU3BKHX TEMIEpaTypax MPOTATOM OTHOTO
nepioay MeHie 24 TONMH He BIUIHBAE HETaTHBHO Ha cTaObUTBHICTh I'pacycTeka.

30epiraTdl B OpUriHaNbHIN yIIaKOBILI JJIA 3aXUCTY BiJl CBITIIA.
6.5. Tuno Ta BMicT NepBUMHHOI YIIAKOBKH
ITonepentro HamoBHeHMi mmpun (ckio Tumy I), 3 (6yTHI)ryMOBOIO NpPOOKOIO Ta TOJKOI 3

HEpPIXKaBII0YO1 CTaNl 3 aBTOMAaTHYHUM 3aXHCTOM I'OJIKH. [ 0JIka Ma€ THYYIKHUI KOPCTKUH IMUTOK T'OJIKH.

KoxeH momepenHbo HamOBHEHHWH IIIpHIl MicTUTh 6 Mr nerdimrpactumy B 0,6 M1 po3uuHy AnA
1H’ €KIIIH.
Posmip ynakoBKH: OZWH NOIEPEIHHO HAMOBHEHHWH IINIPHUIl 3 ABTOMAaTHYHHM 3aXHCHHM KOXYyXOM

ronku (0,6 MiT) 1 TOCTaBIAETHCS B YIIAKOBIII, IO MICTUTH OJUH IIIPUI.

6.6. Coenianbni 3ax0au 6e3MeKU NPH MOBOJKEHHI 3 HEBUKOPHCTAHUM JIIKapchKHM 3ac000M
a0o Bigxoaamu Jikapcbkoro 3aco0y (y pasi HeoOxigHOCTi).
Ilepen BBeneunsaM po3unH ['pacycTeka ciif Bi3yaabHO IEPEBIPUTH HA HAABHICTH TBEPAUX YACTOK.

Crizx BBOOUTH JIHIIe Ipo3opuii i 6e30apBHUN pO3UUH.

HapmipHe CTpymryBaHHS MOXE IIPHU3BECTH [0 arperanii merdiarpactuMy, wmo 3poOuTe Horo
610710T1YHO HEAKTHBHUM.
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Ilepi1 HDX BUKOPUCTOBYBATM ILMPHU, XaHTe MOMNEPEIHBbO HAMOBHEHOMY IIMPHUILy IS PYYHOro
BBE/JICHHA HArpiTHCS [0 KIMHATHOI TEMIIEpaTypH IpoTAroM 30 XBHIHH.

Bynp-sxuii HeBUKOpHUCTAHUN NiKApChKUi 3aci6 abo BIAXOMH NMOBUHHI OYTH YTHIII30BaHI BiAMOBIOHO
J10 MICIIEBHX BUMOT.

7. BJIACHUIK PEECTPAIIIHHOI O IOCBITYEHHS
IOta ®apma I'M6X, By I'totenGepr 13, ®nencoypr, 249471, Himeuunna

8. HOMEP PEECTPAUINHOI'O NIOCBITYEHHS
EU/1/19/1375/001

9. JIATA IEPIIOI PECCTPAIII/TIIEPEPEECTPAIII JIIKAPCBKOI'O 3ACOBY
Mara nepmoi peectpaltil ikapcbkoro 3acoby: 20 yepBHs 2019

10. JATA OCTAHHBOTIO IIEPEIJISAAY
HeranpHa 1HpOpMaLig Ipo el HiKapchKuit 3acid JOCTYNHA Ha BeO-caliTi €BpONEHCHKOTO areHTCTBA
3 JIKapCchKUX 3aco0iB http://www.ema.europa.eu.
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Package leaflet: Information for the user

Grasustek 6 mg solution for injection in a pre-filled syringe
pegfilgrastim

V' This medicine is subject to additional monitoring. This will allow quick identification of new
safety information. You can help by reporting any side effects you may get. See the end of section 4
for how to report side effects.

Read all of this leaflet carefully before you start using this medicine because it contains
important information for you.

) Keep this leaflet. You may need to read it again.

° If you have any further questions, ask your doctor, pharmacist or nurse.

. This medicine has been prescribed for you only. Do not pass it on to others. It may harm them,
even if their signs of illness are the same as yours.

o If you get any side effects, talk to your doctor, pharmacist or nurse. This includes any possible

side effects not listed in this leaflet. See section 4.
What is in this leaflet

What Grasustek is and what it is used for

What you need to know before you use Grasustek
How to use Grasustek

Possible side effects

How to store Grasustek

Contents of the pack and other information

R N

1. What Grasustek is and what it is used for
Grasustek is for use in adults aged 18 and over.

Grasustek contains the active substance pegfilgrastim. Pegfilgrastim is a protein produced by
biotechnology in bacteria called E. coli. It belongs to a group of proteins called cytokines and is very
similar to a natural protein (granulocyte-colony stimulating factor) produced by your own body.

Grasustek is used to reduce the duration of neutropenia (low white blood cell count) and the
occurrence of febrile neutropenia (low white blood cell count with a fever) which can be caused by the
use of cytotoxic chemotherapy (medicines that destroy rapidly growing cells). White blood cells are
important as they help your body fight infection. These cells are very sensitive to the effects of
chemotherapy which can cause the number of these cells in your body to decrease. If white blood cells
fall to a low level there may not be enough left in the body to fight bacteria and you may have an
increased risk of infection.

Your doctor has given you Grasustek to encourage your bone marrow (part of the bone which makes
blood cells) to produce more white blood cells that help your body fight infection.

2, What you need to know before you use Grasustek

Do not use Grasustek -
® if you are allergic to pegfilgrastim, filgrastim, E. coli derived proteins, or any of the ofhg.r
ingredients of this medicine (listed in section 6). /

Warnings and precautions fl
Talk to your doctor, pharmacist or nurse before using Grasustek: \\ |
2 WA KOZ 44107415 /S
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° if you experience an allergic reaction including weakness, drop in blood pressure, difficulty
breathing, swelling of the face (anaphylaxis), redness and flushing, skin rash and areas of the
skin that itch.

s if you experience a cough, fever and difficulty breathing. This can be a sign of Acute
Respiratory Distress Syndrome (ARDS).

° if you have any of the following or combination of the following side effects:

- swelling or puffiness, which may be associated with passing water less frequently,
difficulty breathing, abdominal swelling and feeling of fullness, and a general feeling of
tiredness.
These could be symptoms of condition called “Capillary Leak Syndrome™ which causes blood to
leak from the small blood vessels into your body (see section 4).
o If you get left upper abdominal pain or pain at the tip of your shoulder. This may be a sign of a
problem with your spleen (splenomegaly).

e If you have recently had a serious lung infection (pneumonia), fluid in the lungs (pulmonary
oedema), inflammation of the lungs (interstitial lung disease) or an abnormal chest x-ray (lung
infiltration).

® If you are aware of any altered blood cell counts (e.g. increase in white blood cells or anaemia)

or decreased blood platelet counts, which reduces the ability of your blood to clot
(thrombocytopenia). Your doctor may want to monitor you more closely.

° If you have sickle cell anaemia. Your doctor may monitor your condition more closely.
if you are a patient with breast cancer or lung cancer, Grasustek in combination with
chemotherapy and/or radiation therapy may increase your risk of a precancerous blood
condition called myelodysplastic syndrome (MDS) or a blood cancer called acute myeloid
leukaemia (AML). Symptoms may include tiredness, fever, and easy bruising or bleeding.

. if you have sudden signs of allergy such as rash, itching or hives on the skin, swelling of the
face, lips, tongue or other parts of the body, shortness of breath, wheezing or trouble breathing.
These could be signs of a severe allergic reaction.

° if you have symptoms of inflammation of the aorta (the large blood vessel which transports
blood from the heart to the body), this has been reported rarely in cancer patients and healthy
donors. The symptoms can include fever, abdominal pain, malaise, back pain and increased
inflammatory markers. Tell your doctor if you experience those symptoms.

Your doctor will check your blood and urine regularly as Grasustek can harm the tiny filters inside
your kidneys (glomerulonephritis).

Severe skin reactions (Stevens-Johnson syndrome) have been reported with the use of Grasustek. Stop
using Grasustek and seek medical attention immediately if you notice any of the symptoms described
in section 4.

You should talk to your doctor about your risks of developing cancers of the blood. If you develop or
are likely to develop cancers of the blood, you should not use Grasustek, unless instructed by your
doctor.

Loss of response to pegfilgrastim

If you experience a loss of response or failure to maintain a response with pegfilgrastim treatment,
your doctor will investigate the reasons why including whether you have developed antibodies which
neutralise pegfilgrastim’s activity.

Other medicines and Grasustek
Tell your doctor or pharmacist if you are taking, have recently taken or might take any other
medicines.

Pregnancy, breast-feeding and fertility 7
Ask your doctor or pharmacist for advice before taking any medicine. Grasustek has not béen, teat_ed in,,
pregnant women. It is important to tell your doctor if you: l\ o \ LA

\ lneHw.rbiKauiP.miﬁ %
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° are pregnant or breast-feeding
o think you may be pregnant or
. are planning to have a baby

If you become pregnant during Grasustek treatment, please inform your doctor.
Unless your doctor directs you otherwise, you must stop breast-feeding if you use Grasustek.

Driving and using machines
Grasustek has no or a negligible effect on the ability to drive or use machines.

Grasustek contains sorbitol (E420) and sodium

This medicine contains 30 mg sorbitol in each 6 mg dose, which is equivalent to 50 mg/ml.

This medicine contains less than 1 mmol sodium (23 mg) per 6 mg dose, that is to say essentially
‘sodium-free’.

3. How to use Grasustek

Always use Grasustek exactly as your doctor has told you. Check with your doctor or pharmacist if
you are not sure. The usual dose is one 6 mg subcutaneous injection (injection under your skin) using
a pre-filled syringe and it should be given at least 24 hours after your last dose of chemotherapy at the
end of each chemotherapy cycle.

Injecting Grasustek yourself

Your doctor may decide that it would be more convenient for you to inject Grasustek yourself. Your
doctor or nurse will show you how to inject yourself. Do not try to inject yourself if you have not been
trained.

For further instructions on how to inject yourself with Grasustek, please read the section at the end of
this leaflet.

Do not shake Grasustek vigorously as this may affect its activity.

If you use more Grasustek than you should
If you use more Grasustek than you should contact your doctor, pharmacist or nurse.

If you forget to inject Grasustek
If you have forgotten a dose of Grasustek, contact your doctor to discuss when you should inject the
next dose.

If you have any further questions on the use of this medicine, ask your doctor, pharmacist or nurse.

4. Possible side effects
Like all medicines, this medicine may have side effects, although not everybody gets them.

Please tell your doctor immediately if you have any of the following or combination of the following

side effects:

e swelling or puffiness, which may be associated with passing water less frequently, difficulty
breathing, abdominal swelling and feeling of fullness, and a general feeling of tiredness. These )
symptoms generally develop in a rapid fashion. '

“Capillary Leak Syndrome”, which causes blood to leak from the small blood vessels 111td ypurw & ;J
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body and needs urgent medical attention.

Very common side effects (may affect more than 1 in 10 people)
® bone pain. Your doctor will tell you what you can take to ease the bone pain.
o nausea and headaches.

Common side effects (may affect up to 1 in 10 people)

o pain at the site of injection.
° general aches and pains in the joints and muscles.
° some changes may occur in your blood, but these will be detected by routine blood tests. Your

white blood cell count may become high for a short period of time. Your platelet count may
become low which might result in bruising.

Uncommon side effects (may affect up to 1 in 100 people)

e allergic-type reactions, including redness and flushing, skin rash, and raised areas of the skin
that itch.

° serious allergic reactions, including anaphylaxis (weakness, drop in blood pressure, difficulty
breathing, swelling of the face).

° increased spleen size.

° spleen rupture. Some cases of splenic rupture were fatal. It is important that you contact your

doctor immediately if you experience pain in the upper left side of the abdomen or left shoulder
pain since this may relate to a problem with your spleen.
. breathing problems. If you have a cough, fever and difficulty breathing please tell your doctor.
@ Sweet’s syndrome (plum-coloured, raised, painful lesions on the limbs and sometimes the face
and neck with fever) has occurred but other factors may play a role.
cutaneous vasculitis (inflammation of the blood vessels in the skin).
damage to the tiny filters inside your kidneys (glomerulonephritis).
redness at the site of injection.,
coughing up blood (haemoptysis)
blood disorders (myelodysplastic syndrome [MDS] or acute myeloid leukaemia [AML]).

Rare side effects (may affect up to 1 in 1,000)

° Inflammation of the aorta (the large blood vessel which transports blood from the heart to the
body), see section 2.

. bleeding from the lung (pulmonary haemorrhage).

) Stevens-Johnson syndrome, which can appear as reddish target-like or circular patches often
with central blisters on the trunk, skin peeling, ulcers of mouth, throat, nose, genitals and eyes
and can be preceded by fever and flu-like symptoms. Stop using Grasustek if you develop these
symptoms and contact your doctor or seek medical attention immediately. See also section 2.

Reporting of side effects

If you get any side effects, talk to your doctor, pharmacist or nurse. This includes any possible side
effects not listed in this leaflet. You can also report side effects directly via the national reporting
system listed in Appendix V. By reporting side effects you can help provide more information on the
safety of this medicine.

5. How to store Grasustek

Keep this medicine out of the sight and reach of children.

Do not use this medicine after the expiry date which is stated on the carton and on the syrlnge Jabel
after EXP. The expiry date refers to the last day of that month. £

Store in a refrigerator (2°C-8°C). .
Thdikauiingg
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You may take Grasustek out of the refrigerator and keep it at room temperature (not above 30 °C) for
no longer than 3 days. Once a syringe has been removed from the refrigerator and has reached room
temperature (not above 30 °C) it must either be used within 3 days or disposed of.

Do not freeze. Grasustek may be used if it is accidentally frozen for a single period of less than
24 hours.

Keep the container in the outer carton in order to protect from light.
Do not use this medicine if you notice it is cloudy or there are particles in it.

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to
throw away medicines you no longer use. These measures will help to protect the environment.

6. Contents of the pack and other information

What Grasustek contains

- The active substance is pegfilgrastim. Each pre-filled syringe contains 6 mg of pegfilgrastim in
0.6 ml of solution.

= The other ingredients are sodium acetate, sorbitol (E420), polysorbate 20 and water for
injections (see section 2).

What Grasustek looks like and contents of the pack
Grasustek is a clear, colourless solution for injection in a pre-filled syringe (6 mg/0.6 ml).

Each pack contains 1 glass pre-filled syringe with an attached stainless-steel needle and needle cap.
The syringes are provided with an automatic needle safety guard.

Marketing Authorisation Holder
Juta Pharma GmbH,

Gutenbergstr. 13,

24941Flensburg,

Germany

Manufacturer

Juta Pharma GmbH,
Gutenbergstr. 13,
24941 Flensburg,
Germany

e
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This leaflet was last revised in {MM/YYYY}
Other sources of information

Detailed information on this medicine is available on the European Medicines Agency web site:
http://www.ema.europa.eu

Ken 44107445
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Instructions for use:

Guide to parts

Syringe before administration

Finger Flange
= | = Guard

%1 | Needle Needle Cover
'% GE;%:‘HU = )‘L E
=

Plunger Glass Syringe

Viewing Window

Caution: Avoid contact with the plunger and needle during the preparation of the syringe, The safety
device is normally activated by pressure from the plunger on the syringe.

Syringe after administration
(Guard is released and covers the needle)

Finger Flange

Needle Guard
e ! N

T il

Viewing Window

Glass Syringe
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Important

Before you use a Grasustek pre-filled syringe with automatic needle guard, read this important
information:

X XX X X°

It is important that you do not try to give yourself the injection unless you have received
training from your doctor or healthcare provider.

Grasustek is given as an injection into the tissue just under the skin (subcutaneous use).
Do not remove the grey needle cap from the pre-filled syringe until you are ready to
inject.

Do not use the pre-filled syringe if it has been dropped on a hard surface. Use a new pre-
filled syringe and call your doctor or healthcare provider.

Do not attempt to activate the pre-filled syringe prior to injection.

Do not attempt to remove the clear pre-filled syringe safety guard from the pre-filled
syringe.

Do not attempt to remove the peelable label on the pre-filled syringe barrel before
administering your injection.

Call your doctor or healthcare provider if you have any questions.

Step 1: Prepare

A.

Remove the pre-filled syringe tray from the package and gather the supplies needed for
your injection: alcohol wipes, a cotton ball or gauze pad, a plaster and a sharps disposal
container (not included).

For a more comfortable injection, leave the pre-filled syringe at room temperature for about 30
minutes before injecting. Wash your hands thoroughly with soap and water.

On a clean, well-lit work surface, place the new pre-filled syringe and the other supplies.

Do not try to warm the syringe by using a heat source such as hot water or microwave.

X Do not leave the pre-filled syringe exposed to direct sunlight.
X Do not shake the pre-filled syringe.
Keep pre-filled syringes out of the sight and reach of children.

B. Warning/Precaution: Check to ensure there is no loose fragment or fluid inside the pack.
In case of doubt DO NOT open this pack and take another pack instead.
Open the blister by peeling back the; top layer all the way off the blister as shown.
@
\"‘
C. Warning/Precaution: DO NOT lift the product by the plunger or needle cover.

Remove the pre-filled syringe from blister as shown.




D. | Inspect the medicine content through the viewing window of the pre-filled syringe.

X Do not use the pre-filled syringe if:
¢ The medicine is cloudy or there are particles in it. It must be a clear and colourless liquid.
° Any part appears cracked or broken.
¢ The grey needle cap is missing or not securely attached.

e The expiry date printed on the label has passed the last day of the month shown.
In all cases, call your doctor or healthcare provider.

Step 2: Get ready

A. | Wash your hands thoroughly. Prepare and clean your injection site.

Upper arm

® Belly
Upper
thigh
\ 4
You can use:
° Upper part of your thigh
° Belly, except for a 5 cm (2-inch) area right around your belly button.
° Outer area of upper arm (only if someone else is giving you the injection).
Clean the injection site with an alcohol wipe. Let your skin dry.
Do not touch the injection site before injecting.

o Do not inject into areas where the skin is tender, bruised, red, or hard. Avoid injecting 11110 /

areas with scars or stretch marks.

10
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B. Warning/Precaution: DO NOT twist the needle cover or touch the needle or plunger.
Pull the needle cover straight oft as shown and handle the guard to avoid injuries or bending
the needle.

C. ] Pinch your injection site to create a firm surface.

o It is important to keep the skin pinched when injecting.

Step 3: Inject

A. INSERT the needle into skin.
Push the plunger while grasping the finger flanges.
Push the plunger all the way down as far as it will go to inject all of the solution.
X Do not touch the injection site before injecting.
B. | The entire dose has to be administered to trigger the guard. f— <
f=f

1"
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C. After the injection is complete, one of the below alternatives can be followed:
-Remove the needle from the injection site and release the plunger until the entire needle is
covered by the guard.
-Release the plunger until the needle is covered and then remove the syringe from the injection
site

o Warning/Precaution: If the guard is not activated or only partially activated, discard the syrmc,c-—__i
without replacing the needle cover. :

12
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Healthcare professionals only
The trade name of the medicine should be clearly recorded in the patient file.

Turn the plunger to move the label into a position where you can remove the syringe label.

Step 4: Finish

A. Dispose of the used medicine immediately in a Sharps container or as instructed by your
healthcare provider.

@ \

i I
{ | BloMAZARD | Li
| : :

Medicines should be disposed of in accordance with local requirements. Ask your pharmacist how to
throw away medicines you no longer use. These measures will help protect the environment.Keep
the syringe and sharps disposal container out of sight and reach of children.

X Do not reuse the pre-filled syringe.

X Do not recycle pre-filled syringes or throw them away via houschold waste.

B. | Examine the injection site.

If there is blood, press a cotton ball or gauze pad on your injection site. Do not rub the injection site.
Apply a plaster if needed.

| B \ . .
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ANNEX I

SUMMARY OF PRODUCT CHARACTERISTICS
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' This medicinal product is subject to additional monitoring. This will allow quick identification of
new safety information. Healthcare professionals are asked to report any suspected adverse reactions.
See section 4.8 for how to report adverse reactions.

1. NAME OF THE MEDICINAL PRODUCT

Grasustek 6 mg solution for injection in pre-filled syringe

2. QUALITATIVE AND QUANTITATIVE COMPOSITION

Each pre-filled syringe contains 6 mg of pegfilgrastim* in 0.6 ml solution for injection. The
concentration is 10 mg/ml based on protein only**.

*Produced in Escherichia coli cells by recombinant DNA technology followed by conjugation with
polyethylene glycol (PEG).
** The concentration is 20 mg/ml if the PEG moiety is included.

The potency of this product should not be compared to the potency of another pegylated or non-
pegylated protein of the same therapeutic class. For more information, see section 5.1.

Excipient(s) with known effect
Each pre-filled syringe contains 30 mg sorbitol (E 420) (see section 4.4).
For the full list of excipients, see section 6.1.

3.  PHARMACEUTICAL FORM
Solution for injection.

Clear, colourless solution for injection.

4. CLINICAL PARTICULARS
4.1 Therapeutic indications

Reduction in the duration of neutropenia and the incidence of febrile neutropenia in adult patients
treated with cytotoxic chemotherapy for malignancy (with the exception of chronic myeloid leukaemia
and myelodysplastic syndromes).

4.2 Posology and method of administration

Pegfilgrastim therapy should be initiated and supervised by physicians experienced in oncology and/or
haematology.

Posology

One 6 mg dose (a single pre-filled syringe) of pegfilgrastim is recommended for each chemotherapy
cycle, given at least 24 hours after cytotoxic chemotherapy.

Special populations

Paediatric population / .



The safety and efficacy of pegfilgrastim in children has not yet been established. Currently available
data are described in sections 4.8, 5.1 and 5.2 but no dosing recommendations can be made.

Patients with renal impairment

No dose change is recommended in patients with renal impairment, including those with end-stage
renal disease.

Method of administration

Grasustek is injected subcutaneously. The injections should be given into the thigh, abdomen or upper
arm.

For instructions on handling of the medicinal product before administration, see section 6.6.

4.3 Contraindications
Hypersensitivity to the active ingredient or to any of the excipients listed in section 6.1.

4.4 Special warnings and precautions for use

Traceability

In order to improve the traceability of biological medicinal products, the name and batch number of
the administered product should be clearly recorded.

Limited clinical data suggest a comparable effect on time to recovery from severe neutropenia for
pegfilgrastim to filgrastim in patients with de novo acute myeloid leukaemia (AML) (see section 5.1).
However, the long-term effects of pegfilgrastim have not been established in AML,; therefore, it
should be used with caution in this patient population.

Granulocyte-colony stimulating factor (G- CSF) can promote growth of myeloid cells in vitro and
similar effects may be seen on some non-myeloid cells in vitro.

The safety and efficacy of pegfilgrastim have not been investigated in patients with myelodysplastic
syndrome, chronic myelogenous leukaemia, and in patients with secondary AML; therefore, it should
not be used in such patients. Particular care should be taken to distinguish the diagnosis of blast
transformation of chronic myeloid leukaemia from AML.

The safety and efficacy of pegfilgrastim administration in de novo AML patients aged < 55 years with
cytogenetics t(15;17) have not been established.

The safety and efficacy of pegfilgrastim have not been investigated in patients receiving high-dose
chemotherapy. This medicinal product should not be used to increase the dose of cytotoxic

chemotherapy beyond established dose regimens.

Pulmonary adverse events

Pulmonary adverse reactions, in particular interstitial pneumonia, have been reported after G-CSF
administration. Patients with a recent history of pulmonary infiltrates or pneumonia may be at higher
risk (see section 4.8). ~
The onset of pulmonary signs such as cough, fever, and dyspnoea in association with radiclogical
signs of pulmonary infiltrates, and deterioration in pulmonary function along with increased neutrophil
count may be preliminary signs of Acute Respiratory Distress Syndrome(ARDS). In stuch/ ==«
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circumstances, pegfilgrastim should be discontinued at the discretion of the doctor and the appropriate
treatment given (see section 4.8).

Glomerulonephritis

Glomerulonephritis has been reported in patients receiving filgrastim and pegfilgrastim. Generally,
events of glomerulonephritis resolved after dose reduction or discontinuation of filgrastim and
pegfilgrastim. Urinalysis monitoring is recommended.

Capillary leak syndrome

Capillary leak syndrome has been reported after G-CSF administration and is characterised by
hypotension, hypoalbuminaemia, oedema and haemoconcentration. Patients who develop symptoms of
capillary leak syndrome should be closely monitored and receive standard symptomatic treatment,
which may include the need for intensive care (see section 4.8).

Splenomegaly and splenic rupture

Generally asymptomatic cases of splenomegaly and cases of splenic rupture, including some fatal
cases, have been reported following administration of pegfilgrastim (see section 4.8). Therefore,
spleen size should be carefully monitored (e.g. clinical examination, ultrasound). A diagnosis of
splenic rupture should be considered in patients reporting left upper abdominal pain or shoulder tip
pain.

Thrombocvtopenia and anaemia

Treatment with pegfilgrastim alone does not preclude thrombocytopenia and anaemia because full
dose myelosuppressive chemotherapy is maintained on the prescribed schedule. Regular monitoring of
platelet count and haematocrit is recommended. Special care should be taken when administering
single or combination chemotherapeutic medicinal products which are known to cause severe
thrombocytopenia.

Myelodysplastic syndrome and acute myeloid leukaemia in breast and lung cancer patients

In the post-marketing observational study setting, pegfilgrastim in conjunction with chemotherapy
and/or radiotherapy has been associated with development of myelodysplastic syndrome (MDS) and
acute myeloid leukaemia (AML) in breast and lung cancer patients (see section 4.8). Monitor breast
and lung cancer patients for signs and symptoms of MDS/AML..

Sickle cell anaemia

Sickle cell crises have been associated with the use of pegfilgrastim in patients with sickle cell trait or
sickle cell disease (see section 4.8). Therefore, doctors should use caution when prescribing
pegfilgrastim in patients with sickle cell trait or sickle cell disease, should monitor appropriate clinical
parameters and laboratory status and be attentive to the possible association of this medicinal product
with splenic enlargement and vaso-occlusive crisis.

Leucocytosis

White blood cell (WBC) counts of 100 x 10°/L or greater have been observed in less than 1 % of
patients receiving pegfilgrastim. No adverse events directly attributable to this degree of leucocytosis
have been reported. Such elevation in white blood cells is transient, typically seen 24 to 48 hours after
administration and is consistent with the pharmacodynamic effects of this medicinal product.- " .
Consistent with the clinical effects and the potential for leucocytosis, a WBC count should be -
performed at regular intervals during therapy. If leukocyte counts exceed 50 x 10°/L after the expected
nadir, this medicinal product should be discontinued immediately.



Hypersensitivity

Hypersensitivity, including anaphylactic reactions, occurring during initial or subsequent treatment
have been reported in patients treated with pegfilgrastim. Pegfilgrastim should be permanently
discontinued in patients with clinically significant hypersensitivity. Pegfilgrastim should not be
administered to patients with a history of hypersensitivity to pegfilgrastim or filgrastim. If a serious
allergic reaction occurs, appropriate therapy should be administered, with close patient follow-up over
several days.

Stevens-Johnson syndrome

Stevens-Johnson syndrome (SJS), which can be life-threatening or fatal, has been reported rarely in
association with pegfilgrastim treatment. If the patient has developed SIS with the use of
pegfilgrastim, treatment with pegfilgrastim must not be restarted in this patient at any time.

Immunogenicity

As with all therapeutic proteins, there is a potential for immunogenicity. Rates of generation of
antibodies against pegfilgrastim are generally low. Binding antibodies do occur as expected with all
biologics; however, they have not been associated with neutralising activity at present.

Aortitis

Aortitis has been reported after G-CSF administration in healthy subjects and in cancer patients. The
symptoms experienced included fever, abdominal pain, malaise, back pain and increased inflammatory
markers (e.g. c-reactive protein and white blood cell count). In most cases aortitis was diagnosed by
CT scan and generally resolved after discontinuation of G-CSF. See also section 4.8.

Other warnings

The safety and efficacy of pegfilgrastim for the mobilisation of blood progenitor cells in patients or
healthy donors has not been adequately evaluated.

Increased haematopoietic activity of the bone marrow in response to growth factor therapy has been
associated with transient positive bone imaging findings. This should be considered when interpreting
bone-imaging results.

Excipients

Sorbitol

The additive effect of concomitantly administered products containing sorbitol (or fructose) and
dietary intake of sorbitol (or fructose) should be taken into account.

Sodium

This medicinal product contains less than 1 mmol sodium (23 mg) per 6 mg dose, i.e. it is essentially
‘sodium-free’.

4.5 Interaction with other medicinal products and other forms of interaction

Due to the potential sensitivity of rapidly dividing myeloid cells to cytotoxic chemotherapy, ;

pegfilgrastim should be administered at least 24 hours after administration of cytotoxic chemolherapy

In clinical trials, pegfilgrastim has been safely administered 14 days before chemotherapy.

Concomitant use of pegfilgrastim with any chemotherapy has not been evaluated in p'{ncnlc. In

animal models, concomitant administration of pegfilgrastim and 5-fluorouracil (5- TU) 'ornolhm _"

antimetabolites has been shown to potentiate myelosuppression.
5
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Possible interactions with other haematopoietic growth factors and cytokines have not been
specifically investigated in clinical trials.

The potential for interaction with lithium, which also promotes the release of neutrophils, has not been
specifically investigated. There is no evidence that such an interaction would be harmful.

The safety and efficacy of Grasustek have not been evaluated in patients receiving chemotherapy
associated with delayed myelosuppression e.g., nitrosoureas.

Specific interaction or metabolism studies have not been performed; however, clinical trials have not
indicated an interaction of pegfilgrastim with any other medicinal products.

4.6 Fertility, pregnancy and lactation

Pregnancy

There are no or limited data on the use of pegfilgrastim in pregnant women. Studies in animals have
shown reproductive toxicity (see section 5.3). Grasustek is not recommended during pregnancy and in
women of childbearing potential not using contraception.

Breast-feeding

There is insufficient information on the excretion of pegfilgrastim / metabolites in breast milk.
Therefore a risk for new-borns/infants cannot be ruled out. A decision must be made whether to
discontinue breast-feeding or to discontinue/abstain from Grasustek therapy taking into account the
benefit of breast-feeding for the child and the benefit of therapy for the mother.

Fertility

Pegfilgrastim did not affect reproductive performance or fertility in male or female rats at cumulative
weekly doses approximately 6 to 9 times higher than the recommended human dose (based on body
surface area) (see section 5.3).

4.7 Effects on ability to drive and use machines

Pegfilgrastim has no or a negligible influence on the ability to drive and use machines.

4.8 Undesirable effects

Summary of the safety profile

The most frequently reported adverse reactions were bone pain (very common [> 1/10]) and
musculoskeletal pain (common) [> 1/100 to < 1/10]). Bone pain was generally of mild to moderate
severity, transient and could be controlled in most patients with standard analgesics.

Hypersensitivity-type reactions, including skin rash, urticaria, angioedema dyspnoea, erythema,
flushing, and hypotension occurred on initial or subsequent treatment with pegfilgrastim (uncommon
[> 171,000 to < 1/100]). Serious allergic reactions, including anaphylaxis can occur in patients
receiving pegfilgrastim (uncommon) (see section 4.4).

Capillary Leak Syndrome, which can be life-threatening if treatment is delayed, has been reported as

o

uncommon (> 1/1,000 to < 1/100) in cancer patients undergoing chemotherapy following

administration of G-CSF; see section 4.4 and section “Description of selected adverse reac;i(ﬁ_hs'?3"’;" -

below.

Splenomegaly, generally asymptomatic, is uncommon. ()

6 \Vaa\ ipermidiiani?
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Splenic rupture including some fatal cases is uncommonly reported following administration of
pegfilgrastim (see section 4.4).

Uncommon pulmonary adverse reactions including interstitial pneumonia, pulmonary oedema,
pulmonary infiltrates and pulmonary fibrosis have been reported. Uncommonly, cases have resulted in
respiratory failure or ARDS, which may be fatal (sce section 4.4).

Isolated cases of sickle cell crises have been reported in patients with sickle cell trait or sickle cell
disease (uncommon in sickle cell patients) (see section 4.4).

Tabulated list of adverse reactions

The data in the table below describe adverse reactions reported from clinical trials and spontaneous
reporting. Within each frequency grouping, undesirable effects are presented in order of decreasing

severity.
MedDRA Adverse reactions
system organ class Very Common Uncommon Rare Very rare
common | (=1/100 to <1/10) (=1/1,000 to (=1/10,000 <
(= 1/10) <1/100) to 1/10,000)
<1/1,000)
Neoplasms benign, Myelodysplastic
malignant and syndrome'
unspecified (incl cysts Acute myeloid
and polyps) leukaemia'
Blood and Thrombocytopenia'; | Sickle cell anaemia
lymphatic Leukocytosis' with crisis’;
system disorders Splenomegaly?;
Splenic rupture’
Immune system Hypersensitivity
Disorders reactions;
Anaphylaxis
Metabolism and Elevations in uric
nutrition acid
disorders
Nervous system Headache'
Disorders
Vascular Capillary leak Aortitis
Disorders syndrome'
Respiratory, Acute Respiratory Pulmonary
thoracic and DistressSyndrome?; | haemorrhage
mediastinal Pulmonary adverse
disorders reactions
(interstitial
pneumonia,
pulmonary oedema,
pulmonary
infiltrates and
pulmonary fibrosis)
Haemoptysis
Gastrointestinal Nausea'
disorders
Skin and Sweet’s syndrome Stevens- ;
subcutaneous (acute febrile Johnson =
tissue disorders neutrophilic syndrome
dermatosis)" ?; )
Cutaneous

oy 2
Vasculitis'?




Musculoskeletal Bone pain | Musculoskeletal
and connective pain (myalgia,
tissue disorders arthralgia, pain in
extremity, back
pain,
musculoskeletal
pain, neck pain)
Renal and urinary Glomerulonephritis”
disorders
General Injection site pain' Injection site
disorders and Non-cardiac chest Reactions®
administration pain
site conditions
Investigations Elevations in lactate
dehydrogenase and
alkaline
phosphatase';
Transient elevations
in LFTs for ALT or
AST'

" See section “Description of selected adverse reactions” below.

% This adverse reaction was identified through post-marketing surveillance of pegfilgrastim but not observed in randomised,
controlled clinical trials in adults. The frequency category was estimated from a statistical calculation based upon 1,576
patients receiving pegfilgrastim in nine randomised clinical trials.

Description of selected adverse reactions

Uncommon cases of Sweet's syndrome have been reported, although in some cases underlying
haematological malignancies may play a role.

Uncommon events of cutaneous vasculitis have been reported in patients treated with pegfilgrastim.
The mechanism of vasculitis in patients receiving pegfilgrastim is unknown.

Injection site reactions, including injection-site erythema (uncommon) as well as injection-site pain
(common events) have occurred during initial or subsequent treatment with pegfilgrastim.

Comimon cases of leucocytosis (White Blood Count [WBC] > 100 x 10%/1) have been reported (see
section 4.4).

Reversible, mild to moderate elevations in uric acid and alkaline phosphatase, with no associated
clinical effects, were uncommon; reversible, mild to moderate elevations in lactate dehydrogenase,
with no associated clinical effects, were uncommon in patients receiving pegfilgrastim following
cytotoxic chemotherapy.

Nausea and headaches were very commonly observed in patients receiving chemotherapy.

Uncommon elevations in liver function tests (LFTs) for alanine aminotransferase (ALT) or aspartate
aminotransferase (AST),, have been observed in patients after receiving pegfilgrastim following
cytotoxic chemotherapy. These elevations are transient and return to baseline.

An increased risk of MDS/AML following treatment with pegfilgrastim in conjunction with
chemotherapy and/or radiotherapy has been observed in an epidemiological study in breast and
lung cancer patients (see section 4.4).

Cominon cases of thrombocytopenia have been reported. %

[/
Cases of capillary leak syndrome have been reported in the post marketing setting G-CSF uée: These
have generally occurred in patients with advanced malignant diseases, sepsis, taking mult [ple
chemotherapy medicinal products or undergoing apheresis (see section 4.4).
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Paediatric population

Experience in children is limited. A higher frequency of serious adverse reactions in younger children
aged 0-5 years (92 %) has been observed compared to older children aged 6-11 and 12-21 years
respectively (80 % and 67 %) and adults. The most common adverse reaction reported was bone pain
(see sections 5.1 and 5.2).

Reporting of suspected adverse reactions

Reporting suspected adverse reactions after authorisation of the medicinal product is important. It
allows continued monitoring of the benefit/risk balance of the medicinal product. Healthcare
professionals are asked to report any suspected adverse reactions via the national reporting system

listed in Appendix V.

4.9 Overdose

Single doses of 300 pg/kg have been administered subcutaneously to a limited number of healthy
volunteers and patients with non-small cell lung cancer without serious adverse reactions. The adverse
events were similar to those in subjects receiving lower doses of pegfilgrastim.

5. PHARMACOLOGICAL PROPERTIES

5.1. Pharmacodynamic properties

Pharmacotherapeutic group: immunostimulants, colony stimulating factors; ATC Code: LO3AA13.

Grasustek is a biosimilar medicinal product. Detailed information is available on the website of the
European Medicines Agency http://www.ema.europa.eu.

Human gramulocyte colony stimulating factor (G-CSF) is a glycoprotein, which regulates the
production and release of neutrophils from the bone marrow. Pegfilgrastim is a covalent conjugate of
recombinant human G-CSF (r-metHuG-CSF) with a single 20 kd polyethylene glycol (PEG) molecule.
Pegfilgrastim is a sustained duration form of filgrastim due to decreased renal clearance. Pegfilgrastim
and filgrastim have been shown to have identical modes of action, causing a marked increase in
peripheral blood neutrophil counts within 24 hours, with minor increases in monocytes and/or
lymphocytes. Similar to filgrastim, neutrophils produced in response to pegfilgrastim show normal or
enhanced function as demonstrated by tests of chemotactic and phagocytic function. As with other
haematopoietic growth factors, G-CSF has shown in vitro stimulating properties on human endothelial
cells. G-CSF can promote growth of myeloid cells, including malignant cells, in vitro and similar
effects may be seen on some non-myeloid cells in vitro.

[n two randomised, double-blind, pivotal studies in patients with high risk stage II-IV breast cancer
undergoing myelosuppressive chemotherapy consisting of doxorubicin and docetaxel, use of
pegfilgrastim, as a single once per cycle dose, reduced the duration of neutropenia and the incidence of
febrile neutropenia similarly to that observed with daily administrations of filgrastim (a median of

11 daily administrations). In the absence of growth factor support, this regimen has been reported to
result in a mean duration of grade 4 neutropenia of 5 to7 days, and a 30-40 % incidence of febrile
neutropenia. In one study (n = 157), which used a 6 mg fixed dose of pegfilgrastim the mean duration
of grade 4 neutropenia for the pegfilgrastim group was 1.8 days compared with 1.6 days in the

filgrastim group (difference 0.23 days, 95 % CI -0.15, 0.63). Over the entire study, the rate of. 1ebr1|e i

neutropenia was 13 % of pegfilgrastim-treated patients compared with 20 % of ﬁlg‘rastinl-tréiii"cd' 3

patients (difference 7 %, 95 % CI of-19 %, 5 %). In a second study (n = 310), which useda" 7

weight-adjusted dose (100 pg /kg), the mean duration of grade 4 neutropenia for the pegf‘ilgrastim \
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group was 1.7 days, compared with 1.8 days in the filgrastim group (difference 0.03 days, 95 % CI
-0.36, 0.30).

The overall rate of febrile neutropenia was 9 % of patients treated with pegfilgrastim and 18 % of
patients treated with filgrastim (difference 9 %, 95 % CI 0f-16.8 %, -1.1 %).

In a placebo-controlled, double-blind study in patients with breast cancer the effect of pegfilgrastim on
the incidence of febrile neutropenia was evaluated following administration of a chemotherapy
regimen associated with a febrile neutropenia rate of 10-20 % (docetaxel 100 mg/m’ every 3 weeks for
4 cycles). Nine hundred and twenty-eight patients were randomised to receive either a single dose of
pegfilgrastim or placebo approximately 24 hours (day 2) after chemotherapy in each cycle. The
incidence of febrile neutropenia was lower for patients randomised to receive pegfilgrastim compared
with placebo (1% versus 17 %, p <0.001). The incidence of hospitalisations and intravenous
anti-infective use associated with a clinical diagnosis of febrile neutropenia was lower in the
pegfilgrastim group compared with placebo (1 % versus 14 %, p <0.001; and 2 % versus 10 %, p <
0.001).

A small (n = 83), phase I, randomised, double-blind study in patients receiving chemotherapy for de
novo acute myeloid leukaemia compared pegfilgrastim (single dose of 6 mg) with filgrastim,
administered during induction chemotherapy. Median time to recovery from severe neutropenia was
estimated as 22 days in both treatment groups. Long-term outcome was not studied (see section 4.4).

In a phase II (n = 37) multicentre, randomised, open-label study of paediatric sarcoma patients
receiving 100 pg/kg pegfilgrastim following cycle 1 of vincristine, doxorubicin and cyclophosphamide
(VAdriaC/IE) chemotherapy, a longer duration of severe neutropenia (neutrophils < 0.5 x 10%/L) was
observed in younger children aged 0-5 years (8.9 days) compared to older children aged 6-11 years
and 12-21 years (6 days and 3.7 days, respectively) and adults. Additionally, a higher incidence of
febrile neutropenia was observed in younger children aged 0-5 years (75 %) compared to older
children aged 6-11 years and 12-21 years (70 % and 33 %, respectively) and adults (see sections 4.8
and 5.2).

5.2. Pharmacokinetic properties

After a single subcutaneous dose of pegfilgrastim, the peak serum concentration of pegfilgrastim
occurs at 16 to 120 hours after dosing and serum concentrations of pegfilgrastim are maintained
during the period of neutropenia after myelosuppressive chemotherapy. The elimination of
pegfilgrastim is non-linear with respect to dose; serum clearance of pegfilgrastim decreases with
increasing dose. Pegfilgrastim appears to be mainly eliminated by neutrophil mediated clearance,
which becomes saturated at higher doses. Consistent with a self-regulating clearance mechanism, the
serum concentration of pegfilgrastim declines rapidly at the onset of neutrophil recovery (see figure

1).
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Figure 1. Profile of median pegfilgrastim serum concentration and absolute neutrophil count

(ANC) in chemotherapy treated patients after a single 6 mg injection
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Due to the neutrophil-mediated clearance mechanism, the pharmacokinetics of pegfilgrastim is not
expected to be affected by renal or hepatic impairment. In an open label, single dose study (n = 31)
various stages of renal impairment, including end-stage renal disease, had no impact on the

pharmacokinetics of pegfilgrastim.

Elderly

Limited data suggest that the pharmacokinetics of pegfilgrastim in elderly subjects (> 65 years) is

similar to that in adults.

Paediatric population

The pharmacokinetics of pegfilgrastim were studied in 37 paediatric patients with sarcoma, who
received 100 pg/kg pegfilgrastim after the completion of VAdriaC/IE chemotherapy. The youngest
age group (0-5 years) had a higher mean exposure to pegfilgrastim (AUC) (+ Standard Deviation)
(47.9 +22.5 pg-hr/ml) than older children aged 6-11 years and 12-21 years (22.0 = 13.1 pg-hr/ml and
29.3 £23.2 pg-hr/ml, respectively) (see section 5.1). With the exception of the youngest age group

(0 5 years), the mean AUC in paediatric subjects appeared similar to that for adult patients with
high-risk stage II-[V breast cancer and receiving 100 pg/kg pegfilgrastim after the completion of
doxorubicin/docetaxel (see sections 4.8 and 5.1).

5.3. Preclinical safety data

e \/ "“f%

- 100

Preclinical data from conventional studies of repeated dose toxicity revealed the expected

pharmacological effects including increases in leukocyte count, myeloid hyperplasia in bone marrow,

extramedullary haematopoiesis and splenic enlargement.

There were no adverse effects observed in offspring of pregnant rats given pegfilgrastim

subcutaneously, but in rabbits pegfilgrastim has been shown to cause embryo/foetal toxicity ( embrye
loss) at cumulative doses approximately 4 times the recommended human dose, which were’ not-seen
when pregnant rabbits were exposed to the recommended human dose. In rat studies, it wag shown that
pegfilgrastim may cross the placenta. Studies in rats indicated that reproductive per tornmnce,l’remllry

"
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oestrous cycling, days between pairing and coitus, and intrauterine survival were unaffected by
pegfilgrastim given subcutaneously. The relevance of these findings for humans is not known.
6. PHARMACEUTICAL PARTICULARS

6.1. List of excipients

Sodium acetate *

Sorbitol (E420)

Polysorbate 20

Water for injections

*Sodium acetate is formed by titrating glacial acetic acid with sodium hydroxide.

6.2. Incompatibilities

This medicinal product must not be mixed with other medicinal products, particularly with sodium
chloride solutions.

6.3. Shelf life

3 years.

6.4. Special precautions for storage
Store in a refrigerator (2 °C-8 °C).

Grasustek may be exposed to room temperature (not above 30 °C) for a maximum single period of up
to 72 hours. Grasustek left at room temperature for more than 72 hours should be discarded.

Do not freeze. Accidental exposure to freezing temperatures for a single period of less than 24 hours
does not adversely affect the stability of Grasustek.

Keep the container in the outer carton to protect from light.
6.5. Nature and contents of container

Pre-filled syringe (Type I glass), with a (butyl) rubber stopper and a stainless-steel needle with
automatic needle guard. The needle has flexible, rigid needle shield.

Each pre-filled syringe contains 6 mg of pegfilgrastim in 0.6 ml of solution for injection.

Pack size of one pre-filled syringe with automatic needle guard (0.6 ml) and supplied in a dispensing
pack containing one syringe.

6.6. Special precautions for disposal and other handling

Before administration, Grasustek solution should be visually inspected for particulate matter. Only a
solution that is clear and colourless should be injected.

Excessive shaking may aggregate pegfilgrastim, rendering it biologically inactive.

Allow the pre-filled syringe for manual administration to come to room temperature for 30 minutes
before using the syringe. ;

Any unused product or waste material should be disposed of in accordance with local requiréments.
y Lrtd
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7. MARKETING AUTHORISATION HOLDER
Juta Pharma GmbH,

Gutenbergstr. 13,

24941 Flensburg,

Germany

8. MARKETING AUTHORISATION NUMBER(S)

EU/1/19/1375/001

9.  DATE OF FIRST AUTHORISATION/RENEWAL OF THE AUTHORISATION

Date of first authorisation: 20 June 2019

10. DATE OF REVISION OF THE TEXT

Detailed information on this medicinal product is available on the website of the European Medicines
Agency http://www.ema.europa.eu.
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